& DURATECH'
HD-10F .-~

Fifth Wheel
Industrial Tub Grinder
Serial Number 478 & Up

Manual 2:
Parts Reference

@DURATECH' P.O. Box 1940, JamesTowN, ND 58402-1940
INDUSTRIES

FeBruARrY 2003 0500073



& DURATECH'

Clearing the Way for a Better Tomorrow



Fifth Wheel
Industrial Tub Grinder
Serial Number 478 & Up

Manual 2:
Parts Reference

DuraTech Industries International Inc.(DuraTech) has made every effort to assure that this manual
completely and accurately describes the operation and maintenance of the HD-10F™ Industrial Tub
Grinder as of the date of publication. DuraTech reserves the right to make updates to the machine
from time to time. Even in the event of such updates, you should still find this manual to be
appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all considered
to be part of the information package. Every operator is required to read and understand these
manuals, and they should be located within easy access for periodic review.

@ DURATECH' is a registered trademark of Duratech Industries International, Inc.

HD-10F is a trademark of Duratech Industries International, Inc.




& DURATECH'

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating
unit

DuraTech Industries International Inc. (DuraTech) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance
of this Industrial Grinder as of the date of publication. DuraTech reserves the right
to make updates to the machine from time to time. Even in the event of such
updates, you should still find this manual to be appropriate for the safe operation
and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals. All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including grass clippings, leaves, construction and demolition debris, tree branches
and tree trunks. It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the Industrial
Grinder are required to wear head, eye, and ear protection. No loose clothing is
allowed.

HD-10F SERIES V PARTS REFERENCE i




TABLE OF CONTENTS

Manual 2: Parts Reference.......ceauu.. S |

MAIN FRAME ASSEMBLY ....occoiiiiiiiiiiiiiiece e 2
TUB DRIVE ASSEMBLY S.N. 0478 - 0533 ..ot 4
TUB DRIVE ASSEMBLY S.N. 0534 & UP ...cccooiiiiiiiiicecee, 6
CHAIN GUIDE ASSEMBLY .....oooiiiiiiiiiiiiiieecee et 8
TUB PLATFORM ASSEMBLY .....oooiiiiiiiiiiiiiiiieieeeeeeee s 10
TUB ASSEMBLY ..ottt 12
FLIP SIDE TUB ASSEMBLY ...ccoiiiiiiiiiiiiicieeteeceet e 14
TUB ROLLER ASSEMBLY .....ooiiiiiiiiiiiieiciieceeeee e 16
PRESSURE ROLLER ASSEMBLY ....ccccoiiiiiiiiiiiiiiiniceceeeeee e, 18
HEAVY PRESSURE ROLLER ASSEMBLY (S/N 0569 AND UP) ................... 18
ROTOR ASSEMBLY ..ottt 20
ROTOR BEARING ASSEMBLY ....ccooiiiiiiiiiiieieeeeeeecece e 22
ROTOR BOX ASSEMBLY ..ot 24
BELLY CONVEYOR SEALS ..ottt 26
BELLY CONVEYOR ASSEMBLY ...cccoooiiiiiiiiiiiiiiiicitcecceeeseens 28
LOWER DISCHARGE CONVEYOR ......ccccoiiiiiiiniiiiiiiiceceeeese e 30
UPPER DISCHARGE CONVEYOR ......cccoociiiiiiiiiiiiniiceeccce 32
MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE .........ccccccocininiininne 34
MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE ............cccoccveuinene 36
TUB COVER FRAME ASSEMBLY .....ccciiiiiiiiiiiiiiiceeceseees 38
CONTROL PANEL ASSEMBLY ....coooiiiiiiiiiiiiiiccieceeeeee e 40
CONTROL BOX ASSEMBLY ..ottt 41
GOVERNOR ASSEMBLY ...ooiiiiiiiiiiieeeeeceeee e 42
BATTERY BOX ASSEMBLY ..ottt 44
TUB CIRCUIT - STANDARD ....cccoiiiiiiiiicceceeeeee e 46
TUB CIRCUIT - RADIO OPTION ......ccccooiiiiiiiiiiiiciiiciceccteeese s 47
CONVEYOR CIRCUIT - STANDARD ....ccccocoviiiiiiiiiiiiiiiceceeceeceeeee 48
CONVEYOR CIRCUIT - RADIO OPTION ....ccccoceoiviiiniiiiiiniciciciceeeenn, 49
CONVEYOR CIRCUIT - TUB COVER OPTION .....cccccovviviiiiniiiciciieeeenn 50

STANDARD TUB ORBIT MOTOR WITH
HYDRAULIC HOSES AND FITTINGS ....cccocciiiiiiiiiieinieeeeeeeeeee e 52

TUB ORBIT MOTOR HYDRAULIC WITH HOSES
AND FITTINGS FOR REMOTE RADIO OPTION .....ccccceeviiiiniiniiniinicneene 54

BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS ...... 56

CONTROL PANEL: CONVEYOR RUN WITH
HYDRAULIC HOSES AND FITTINGS #1 ..oociiiiiiiiiiiiiecececceeee 58

ii HD-10F SERIES V PARTS REFERENCE



TABLE OF CONTENTS

CONTROL PANEL: CONVEYOR RUN WITH

HYDRAULIC HOSES AND FITTINGS #2 ...ccccooiiiiiiniininieieniiieeeee,

TUB TILT HYDRAULIC ASSEMBLY ....ccccoiiiiiiiiiiiiniineeeeieeieeieeiee

STANDARD HYDRAULIC CONVEYOR CYLINDER

VALVES WITH HOSES AND FITTINGS .....cccccooiiiiiiiniieenenieeeee,

HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES

AND FITTINGS FOR REMOTE RADIO OPTION ......ccccccoviinienecneanene

HYDRAULIC CONVEYOR CYLINDERS WITH HOSES

AND FITTINGS ..ot

HYDRAULIC PUMP WITH HOSES AND FITTINGS .......cccecevieneenenne
HYDRAULIC COOLER WITH HOSES AND FITTINGS .......ccccceeeeeeeee
HYDRAULIC FILTERS WITH HOSES AND FITTINGS ......cccccceeveeieene
HYDRAULIC TANK WITH HOSES AND FIXTURES .......cccccooeevienen.

REAR CONVEYOR ORBIT MOTOR WITH HOSES

AND FITTINGS ..ot

TUB COVER REAR VALVE - CYLINDER LINES ........cccccceoininnnn.
TUB COVER REAR VALVE - SUPPLY LINES ..o,
UPPER HYDRAULIC CYLINDERS ......cccooiiiiiiiieeieceee,
LOWER HYDRAULIC CYLINDERS .....cccoociiiiiiiiiiiiceee
TUB COVER - UPPER & LOWER HYDRAULIC CYLINDERS ..........
TUB COVER HYDRAULICS - PARTS LIST ....ccocoeoiiiiiiiiiiiiniieeee,
CROSS VALVES - TWO SPOOL - 4000093 (O-RING) ....cccccecveirueniennnns
CROSS VALVES - TWO SPOOL - 4000096 .........ccccocevvievininieiiniiieeenne.
CROSS VALVES - ONE SPOOL - 4000095 (O-RING) .....ccccecvveviereinene
CROSS VALVES - ONE SPOOL - 4000111 ...cccooiniiiiiiiiiieiciinieeee,
CROSS VALVES - ONE SPOOL - 4000128 .......cccoceoiiviiininieiiniieeeee,
FLOW CONTROL VALVE - CV98 - 4300064 ..........ccccoevininininiiienene.
HYDRAULIC TUBE CLAMP ASSEMBLIES .......cccccoooiiiiiiininieienee,
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS ..........ccccceec...
ORBIT MOTORS ...t
24V SCHEMATIC BASIC PACKAGE .......ccoooiiiiiiiiiiiieeneeee,
24V SCHEMATIC FOR REMOTE RADIO .......cccocevviiviiiiiiiniiniieeeee,
LOADER SCHEMATIC .....ccoooiiiiiiniiiiiieieneceeiee e
LOADER CAB SCHEMATIC .....ccccociviiiiiiiiiiiiciiiceeeteeeees e
POWER SUPPLY HARNESS 24V ..o,

HD-10F SERIES V PARTS REFERENCE



TABLE OF CONTENTS

RADIO HARNESS 24V ..ooiiiiiieieeeteeeeeeeee ettt eaeas 105
LOADER HARNESS ..ottt ettt eaeas 106
MAIN HARNESS - MECHANICAL ENGINES................ 107
TUB COVER WIRING HARNESS ...t 108
RADIO REMOTE CONTROL ......oooiiiiiiiieeeeeee ettt 110
MECHANICAL SWITCH GAGE SCHEMATIC ........cocoveiiiieiiee e, 100
24V SCHEMATIC FOR TUB COVER ......coooiiiiiieie et 101
MURPHY PANEL ...ooiiiiie ettt ettt eete e e e err e e e snaeeeenees 103
COMBINATION HARNESS LOADER AND RADIO .....cccocvieeiiiieiieeeee. 104
ROAD LIGHTS ..ottt ettt eaens 112
CLUTCH LINKAGE ...ttt aae e e a e 114
STANDARD AIR BRAKE ASSEMBLY ....ooooiiiiiiiiieeeeeee e 116
ABS AIR BRAKE ASSEMBLY NO. 1 ..ooiiiiiiiiieeeeeeeeeee et 118
ABS AIR BRAKE ASSEMBLY NO. 2 ..ooiiiiiiiieeeeeeeeee et 120
AXLE ASSEMBLY ..ottt ettt 122
POWER SHAFT ASSEMBLY ...ttt 124
ENGINE SHROUD 3306 ASSEMBLY ......covoiiiiiiieieietecteieeeeeee et 126
ENGINE SHROUD 3406 ASSEMBLY ......covoiiiiiiieieietecteieeeeeve et 128
DECALS ...ttt ettt sttt et b st steteebe bt neeae et 130
HD-10F Documentation Comment Form .......cccccummmssamsnnnnnsnsas 133

iv HD-10F SERIES V PARTS REFERENCE



$) DURATECH’

HD-10F:~*

Fifth Wheel
Industrial Tub Grinder

Serial Number 478 & Up

Manual 2:
Parts Reference



MAIN FRAME ASSEMBLY

PARTS REFERENCE

HD-10F SERIES V



MAIN FRAME ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4100189 1 CYL\HYD\2X2-1/2\1-ROD

2 4700404 2 CROSS SHAFT COUPLER

3 4700405 2 SHFT\CROSS\JACK

4 4701624 2 WLKWY\DECK\W/O HOOD LOADER

4 4701623 1 WLKWY\DECK\RH\W/HOOD LOADER

4 4701622 1 WLKWY\DECK\LH\W/HOOD LOADER

5 4701625 2 BRKT\MTG\LDDR\DECK

6 4701626 2 LDDR\DECK\5TH WHEEL

7 4701642 12 CPLR\RAIL\HAND

8 4701643 1 RAIL\HAND\FR

9 4701644 2 RAIL\HAND\SIDE

10 4701647 1 RAIL\HAND\LDDR\RH\DECK

11 4701786 1 CPLR\SHFT\CENTER\JACK\DUAL

12 4701788 1 RAIL\HAND\LDDR\LH\DECK

13 4701789 4 RAIL\HAND\CORNER

14 4702163 1 BRKT\HOOK\PLFRM\HD10

15 4702165 1 CAM\HOOK\PLFRM\HD10

16 4702171 1 LDDR\DECK\SERVICE\HD10

17 4702180 3 DECK\SERVICE\RTR\FRONT

18 4702182 4 CSHN\TANK\FUEL\HD1098

19 4702269 1 TANK\FUEL\LH\HD1098

19A 4702662 1 TANK\FUEL\RH\HD1098

20 4702372 1 DECK\SERVICE\RTR

21 4702373 1 TANK\OIL

22 4702403 1 WLKWY\CTR\DECK\5TH WHEEL

23 4702405 1 FRM\MN\HD10F98

24 4702454 1 JACK\LH\FRM\MN

25 4702455 1 JACK\RH\FRM\MN

26 4702474 1 SHLD\VLV\HYD\REAR

26A 4702606 1 SHLD\VLV\HYD\REAR\ W/REMOTE (RADIO OPTION)

27 4702475 1 BRKT\SHLD\VLV\HYD\REAR

28 4800145 4 BOLT\HEX\1/2X6

29 4900001 5 NUT\HEX\1/2\NC

30 5000004 8 WASH\FLAT\1/2

31 5000006 5 WASH\LOCK\1/2

32 7500811 2 CAP\FUEL\5343\600 SER\W/ LOW PRESS RELIEF
4501147 2 FLANGE\TUBE\FILL\TANK\FUEL
4800620 6 SCR\CAP\ALN\6-32X3/8\BLK

33 7500669 1 GAUGE\SENDING\UNIT

Not Shown
4701241 GUIDE\SCRN\1/2\HD10
4702912 TRCK\SCRN\1"SCRN\HD10V
4702913 SUP\SCRN\RTR\FRM\MN\HD 10V
7500852 EXTINGUISHER\FIRE\20LB\ABC\DRY\10A:80B:C\W/O MNT
7500853 EXTINGUISHER\FIRE\BRKT\20LB

HD-10F SERIES V

PARTS REFERENCE



TUB DRIVE ASSEMBLY S.N. 0478 - 0533

HD-10F SERIES V PARTS REFERENCE




TUB DRIVE ASSEMBLY S.N. 0478 - 0533

ITEM PART QTY. PART DESCRIPTION

1 1000122 2 SPKT\80\B\30\1-1/2\3/8KW\1-1/2THRU
2 1000138 1 SPKT\80\B\30\1-1/2\3/8KW\2THRU

3 1000152 2 SPKT\80\B\12\1-1/4\5/16KW

4 1100070 1 CHAIN\2080\CL

5 1100094 1 CHAIN\2080\157

6 1100162 2 CHAIN\8OH\CL

7 1100208 2 CHAIN\80H\45

8 2000501 2 BRG\PB\1-1/2\2BOLT

9 3900005 1 MTR\HYD\14.9\2000\SAE;A

10 3900010 1 MTR\HYD\24\2000\SAE;A

11 4701707 1 SHFT\DR\TUB\1-1/2X15-1/2

12 4702083 1 FRM\TIGHTENER\CHAIN\TUB

13 4702085 2 PIN\HINGE\BRKT\MOTOR\ORBIT

14 4702086 1 BRKT\MOTOR\ORBIT\LH\TUBDRIVE
15 4702087 1 BRKT\MOTOR\ORBIT\RH\TUBDRIVE
16 4702349 1 BOLT\FRM\DR\TUB\HD 1098

17 4702666 1 BRKT\TNSN\SPG\FRM\DR\TUB

18 4800034 1 BOLT\HEX\3/8X1-1/2

19 4800077 4 BOLT\HEX\1/2X5-1/2

20 4800114 4 BOLT\HEX\1/2X2

21 4800115 2 BOLT\HEX\3/4X2-1/2

22 4800178 2 BOLT\HEX\1/2\1-3/4

23 4900001 10 NUT\HEX\1/2\NC

24 4900002 2 NUT\HEX\3/8\NC

25 4900004 6 NUT\HEX\3/4\NC

26 5000001 4 WASH\FLAT\3/8

27 5000004 8 WASH\FLAT\1/2

28 5000006 8 WASH\LOCK\1/2

29 5000019 2 WASH\LOCK\3/8

30 6100005 4 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA
31 6200004 2 KEY\SQ\5/16X1-1/2

32 6200007 2 KEY\SQ\3/8X1-1/2

33 6200008 1 KEY\SQ\3/8X1-1/2

36 4702384 1 BRKT\DRIVE\TNSN\SPRI

HD-10F SERIES V PARTS REFERENCE



TUB DRIVE ASSEMBLY S.N. 0534 & UP

PARTS REFERENCE

HD-10F SERIES V



TUB DRIVE ASSEMBLY S.N. 0534 & UP

ITEM PART QTY. PART DESCRIPTION

1 1000122 2 SPKT\80\B\30\1-1/2\3/8KW\1-1/2THRU
2 1000138 1 SPKT\80\B\30\1-1/2\3/8KW\2THRU
2A 1000232 1 SPKT\B\100\22\1-1/2\3/8KW(S/N0569 AND UP)
3 1000152 2 SPKT\80\B\12\1-1/4\5/16KW

4 1100070 1 CHAIN\2080\CL

4A 1100157 1 CHAIN\2100H\CL(S/N 0569 AND UP)
5 1100094 1 CHAIN\2080\157

5A 1100239 1 CHAIN\2100H\127LINKS+CL(S/N 0569 AND UP)
6 1100162 2 CHAIN\8OH\CL

7 1100208 2 CHAIN\80H\45

8 2000501 2 BRG\PB\1-1/2\2BOLT

9 3900005 1 MTR\HYD\14.9\2000\SAE;A

10 3900010 1 MTR\HYD\24\2000\SAE;A

11 4701707 1 SHFT\DR\TUB\1-1/2X15-1/2

12 4702085 2 PIN\HINGE\BRKT\MOTOR\ORBIT

13 4702086 1 BRKT\MOTOR\ORBIT\LH\TUBDRIVE
14 4702087 1 BRKT\MOTOR\ORBIT\RH\TUBDRIVE
15 4702666 1 BRKT\TNSN\SPG\FRM\DR\TUB

16 4702704 1 FRM\TGHTR\CHAIN\DR\TUB

17 4702705 1 BOLMNTGHTR\FRM\DR\TUB

18 4702706 1 BRKT\FRM\TGHTR\CHAIN\DR\TUB
19 4800010 2 BOLT\HEX\5/8X2

20 4800034 2 BOLT\HEX\3/8X1-1/2

21 4800077 4 BOLT\HEX\1/2X5-1/2

22 4800114 4 BOLT\HEX\1/2X2

23 4800176 1 BOLT\HEX\5/8X4\FULL THRD

24 4800178 2 BOLT\HEX\1/2X1-3/4

25 4900001 8 NUT\HEX\1/2\NC

26 4900002 2 NUT\HEX\3/8\NC

27 4900004 6 NUT\HEX\3/4\NC

28 4900005 2 NUT\HEX\5/8\NC

29 4900110 1 NUT\FLG\SERR\5/8\NC

30 5000001 4 WASH\FLAT\3/8

31 5000002 4 WASH\FLAT\5/8

32 5000003 2 WASH\LOCK\5/8

33 5000004 6 WASH\FLAT\1/2

34 5000006 6 WASH\LOCK\1/2

35 5000019 2 WASH\LOCK\3/8

36 6100005 4 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA
37 6200004 2 KEY\SQ\5/16X1-1/2

38 6200007 2 KEY\SQ\3/8X1-1/2

39 6200008 1 KEY\SQ\3/8X2

HD-10F SERIES V

PARTS REFERENCE



CHAIN GUIDE ASSEMBLY

PNy puD 'syd0( ‘sypoq g1/¢ bursn awpyy op Kjquasso apinb uroyd aA1ip gy U3}S0

WO S SALID qNY JO J3UJOY UL S3YOY 917G (2) || pup taund Jajua) _w
UIogy Ay ool peal proprqun dn Kjquasso 2prys uioyd qay d4f U0 GoISUI} YjIp €
WDJY kTP YI9p gny Jo sausod upay Jubry vo Apquasso amyg 7

platys Jayjod qny jsos) puny pybia vadp g

SNOTIONYISNE ATEWISSY 30109 NIVHD

mtiff-ffim;g:
. J—

, 1l
] \\1\ — T

[§ 431§)

SINN ONY SEIHSYA %201 "SL708 183N
(7 43185)

SI106 1140 GNY HINNG H3INZD

PARTS REFERENCE

HD-10F SERIES V



CHAIN GUIDE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702631 CHAIN\GUIDE\TUB\KIT\UPDATE
4702610 1 BRACKET\GUIDE\CHAIN\TUB
4702611 1 PLASTIC\1/4X2-1/2\UHMW\PUNCHED
4702612 1 BRACKET\GUIDE\CHAIN

HD-10F SERIES V PARTS REFERENCE



TUB PLATFORM ASSEMBLY

HD-10F SERIES V PARTS REFERENCE

10



TUB PLATFORM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701587 2 GUARD\TWINE\UPPER

2 4702084 1 PIN\HINGE\FRM\DRIVE\TUB

3 4702089 2 PL\HOLDDOWN\SCRN\PLFRM

4 4702091 2 BRKT\SHLD\CHAIN\TUB\SIDE\LH
5 4702092 2 BRKT\SHLD\CHAIN\TUB\SIDE\RH
6 4702132 2 SHLD\RLLR\TUN\LH

6A 4703410 2 SHLD\RLLR\TUB\LH(S/N 0569 AND UP)
7 4702133 2 SHLD\RLLR\TUB\RH

7A 4703412 2 SHLD\RLLR\TUB\RH(S/N 0569 AND UP)
8 4702134 4 LATCH\SHLD\RLLR\TUB

9 4702136 2 SHLD\CHAIN\TUB\SIDE

9A 4703411 2 SHLD\CHAIN\TUB\SIDE(S/N 0569 AND UP)
10 4702138 8 BRKT\SHLD\RLLR\TUB

11 4702186 2 SHLD\DR\TUB\TOP

12 4702229 2 DOOR\ACCESS\DRIVE\TUB

13 4702230 8 CATCH\LATCH\SHLD\RLLR\TUB
14 4702231 2 BRKT\LATCH\SHLD\RLLR\TUB\LH
15 4702232 1 SHLD\REAR\RLLR\TUB

16 4702277 1 CVR\DR\TUB\REAR\RH

17 4702351 1 CVR\DR\TUB\REAR\LH

18 4702406 2 BRKT\LATCH\SHLD\RLLR\TUB\RH
19 4702499 1 TUBE\KEEPER\FRM\DR\TUB

20 4702610 1 BRKT\GUIDE\CHAIN\TUB

21 4702611 1 PL\WEAR\GUIDE\CHAIN\TUB

22 4702612 1 BRKT\GUIDE\CHAIN

23 4702656 1 FRM\PLTFRM\GRDR\TILT\QODEG
23A 4701704 1 SEAL\TUB\FLR\34-3/4\HD10

23B 4702323 6 SEAL\TUB\FLR\43-1/2\HD10

24 4800003 78 BOLT\HEX\3/8X1

25 4800034 8 BOLT\HEX\3/8X1-1/2

26 4800098 8 BOLT\HEX\3/8X1-1/4\NC

27 4800115 18 BOLT\HEX\3/4X2-1/2

28 4800188 1 BOLT\HEX\1/2X2

29 4800601 2 BOLT\HEX\1X9\NC

30 4900002 40 NUT\HEX\3/8\NC

31 4900004 22 NUT\HEX\3/4\NC

32 4900015 2 NUT\ANYLOCK\1\NC

33 4900023 40 NUT\HEX\3/8\NC

34 5000001 118 WASH\FLAT\3/8

35 5000012 18 WASH\LOCK\3/4

36 5000019 62 WASH\LOCK\3/8

37 6100073 4 SPRING\EXT\.55W X 1/20.D. X 3
38 PRESRLLR1 1 PRESSURE ROLLER ASSEMBLY
39 TUBRLLR1 1 TUB ROLLER ASSEMBLY

40 4100144 1 CYL\HYD\4X30\1-3/4 ROD\

41 4701590 1 PIN\HINGE\PLFRM\FRM\MN

42 4701592 1 PIN\PIVOT\CYL\TILT\RODEND

HD-10F SERIES V PARTS REFERENCE



TUB ASSEMBLY

12

HD-10F SERIES V

PARTS REFERENCE




TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

2 4500561 4 SPKT\TUB\TEETH

3 4701546 1 TUB\HD-10

4 4701941 8 PETAL\TUB\HD10

5 4701965 1 RING\TUB;FLANGE\TOP\HD10\96
6 4701966 8 CHAN\SPLC\PETAL\TUB

7 4800061 8 BOLT\CRG\1/2X1-1/2NC

8 4900001 8 NUT\HEX\1/2\NC

9 5000004 8 WASH\FLAT\1/2

10 5000006 8 WASH\LOCK\1/2

HD-10F SERIES V PARTS REFERENCE



FLIP SIDE TUB ASSEMBLY

o
e
£

A

14

HD-10F SERIES V PARTS REFERENCE




FLIP SIDE TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4500561 4 SPKT\TUB\TEETH(THRU S/N 0563)

1A 4703453 4 TUB DRIVE TEETH\2100H (S/N 0551, 0552, 0564 AND UP)
2 4701966 6 CHAN\SPLC\PETAL\TUB

3 4702397 2 FLARE\FLDG

4 4702398 1 FLIP SIDE TUB

4A 4702924 1 FLIP SIDE TUB ASSEMBLY(THRU S/N 0563)

4B 4703418 1 FLIP SIDE TUB ASSEMBLY(S/N 0551, 0552, 0564 AND UP)
5 4702904 4 BUSH\HINGE\FLR\TUB

6 4703418 1 TUB\ASSY\HD10\HVY CHN

7 4800061 8 BOLT\CRG\1/2X1-1/2\NC

8 4800350 4 BOLT\HEX\5/8X2-1/4

9 4900001 8 NUT\HEX\1/2\NC

10 4900012 4 NUT\TPLCK\5/8\NC

11 5000004 8 WASH\FLAT\1/2

12 5000006 8 WASH\LOCK\1/2

HD-10F SERIES V

PARTS REFERENCE

15



TUB ROLLER ASSEMBLY

16

HD-10F SERIES V PARTS REFERENCE




TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
TUBRLLR1 1 TUB ROLLER ASSEMBLY
1 1200013 1 RLLR\TUB\1-1/2\W/O FLANGE
2 2000062 2 BRG\CYL\1-1/2\W/ECC
3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARING INSERTS
4 4800114 4 BOLT\HEX\1/2X2
5 4900001 4 NUT\HEX\1/2\NC
6 5000004 4 WASH\FLAT\1/2
7 5000006 4 WASH\LOCK\1/2

HD-10F SERIES V

PARTS REFERENCE

17



PRESSURE ROLLER ASSEMBLY

<>

S

HEAVY PRESSURE ROLLER ASSEMBLY (S/N 0569 AND UP)

18

HD-10F SERIES V PARTS REFERENCE




PRESSURE ROLLER ASSEMBLY

ITEM PART QTy. PART DESCRIPTION

4700886 PRESSURE ROLLER COMP. 11"
includes items 1-10, 13,14,16 (5),17, and cotter key

1 2900004 1 CUP\INNER\WHEEL HUB
2 2900018 1 CONE\WHEELHUB
3 2900055 1 SEAL\WHEEL HUB
4 2900056 1 CUP\OUTER\WHEEL HUB
5 2900057 1 HUB\5-BOLT\(985)\COMPLETE
includes items 1-8,13,14,17
6 2900061 1 CONE\OUTER\WHEEL HUB
7 2900064 1 CAP\WHEEL HUB
8 2900138 1 HUB\WITH CONES\W/NUTS
9 4700115 1 PRESSURE DRUM
10 4700235 1 PRESSURE ROLLER STAND 11 SP
11 4800114 4 BOLT\HEX\1/2X2
12 4900001 4 NUT\HEX\1/2\NC
13 4900094 5 NUT\TAPER\WHEEL\1/2\NF
14 4900112 1 NUT\SLOT\5/8\NF
15 5000004 8 WASH\FLAT\1/2
16 5000006 9 WASH\LOCK\1/2
17 5000094 1 WASH\SPINDLE\5/8
Not Shown
4800172 1 PIN\COTTER\1/8X2

HEAVY PRESSURE ROLLER ASSEMBLY (S/N 0569 AND UP)
ITEM PART QTy. PART DESCRIPTION

4702068 RLLR\PRESS\HVY\10.75\COMP
includes items 1-9, 11, 13, 14, 16(5), 17

1 2900004 1 CUP\INNER\WHEEL HUB

2 2900018 1 CONE\OUTER\WHL;HUB(67048

3 2900055 1 SEAL\WHEEL HUB

4 2900056 1 CUP\OUTER\WHEEL HUB

5 2900061 1 CONE\OUTER\WHEEL HUB

6 2900064 1 CAP\WHEEL HUB

7 2900057 1 HUB\WITH CONES\W/NUTS
includes items 1-6, 13, 14, 17

8 4702058 1 BRKT\RLLR\PRESS\11\CENTR

9 4702059 1 RLLR\PRESS\HEAVY\10-3/4

10 4800114 4 BOLT\HEX\1/2X2

11 4800172 1 PIN\COT\1/8X2

12 4900001 4 NUT\HEX\1/2\NC

13 4900094 5 NUT\TAPER\WHEEL\1/2\NF

14 4900112 1 NUT\SLOT\5/8\NC

15 5000004 8 WASH\FLAT\1/2

16 5000006 9 WASH\LOCK\1/2

17 5000094 1 WASH\SPINDLE\5/8

HD-10F SERIES V PARTS REFERENCE



ROTOR ASSEMBLY

HD-10F SERIES V PARTS REFERENCE

20



ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000525 2 BRG\PB\3-1/2\NEW STYLE
2 3800111 4 FTG\LUB\1/8MPX1/8FP\90D
3 3800243 2 FTG\LUB\1/8MP\VENTED SIGHT GLASS
4 3800248 2 FTG\LUB\1/8MPX1/8FP\90D
5 3800242 2 FTG\3/8MPX1/8FP\BUSH
6 4700033 1 WASHER\THRUST\8X4-9/16
7 4700470 66 SPCR\SHOCK\1.29IDX1.25
8 4700513 2 SHIM\BRG\7GAX4-1/2X5
9 4700519 2 PL\RTR\MVBL\8.030IDX1/4
10 4700598 2 NUT\RTRM-1/2IDX2
1 4700667 17 PL\RTR\4-1/21DX1
12 4700668 2 PL\RTR\END\TPPD\4-1/2IDX1
13 4702383 1 RTR\NEW\43X1.25RD\1PLT\3.5BRG
w/out hammers, rods, or bearings
14 4700702 1 SPKT\60\20\3-1/21SENSOR
15 4700716 18 SPCR\RTR\1.373\8.60DX4.5ID
16 4700788 1 SHFT\RTR\4-1/2X68-3/8\3.5BRG\SN276
17 4800063 8 BOLT\HEX\3/4X4
18 4800085 8 BOLT\HEX\1/2X1
19 4800272 4 SCR\SET\ALN\1/2X2\NC
20 4900004 8 NUT\HEX\3/4\NC
21 5000004 8 WASH\FLAT\1/2
22 5000005 16 WASH\FLAT\3/4
23 5000006 8 WASH\LOCK\1/2
24 5000012 8 WASH\LOCK\3/4
25 5200108 66 HAMMER\SWING\3/4X3
250PTION 5200109 66 HAMMER\SWING\1X3\SUPREME
26 5300104 8 43X1-1/4 HAMMER ROD
27 6200034 2 KEY\RECT\1/2X5/8X18-1/4
28 6200035 1 KEY\RECT\1/2X5/8X6-1/4
29 3SCRN 1 SCRN\3
30 4SCRN 1 SCRNM
31 5200107 FIXED HAMMER_COMPLETE
32 4800572 1 BOLT\HEX\5/8X3-1/2ANF\GR8
33 4800573 1 BOLT\HEX\5/8X4-1/2INF\GR8
34 4900143 2 NUT\TOPLOCK\5/8\NF\GR8
35 5200105 1 HMMR\FIXED\BASE\2-BOLT
36 5200174 1 HMMR\TIP\2-BOLT\KENNAMTL
Not Shown
4701795 SCREEN HOLDDOWN
4702660 PLATE\GEYSER\HD10 SERIES V

Screen Options

PART

4701696
4702621
4701521
4701522
4701523
4701524
4701823

HD-10F SERIES V

DESCRIPTION

SCREEN 1" HOLE 1/2" MAT W/DOUBLER
SCREEN 1-1/2" HOLE 1/2" MAT W/DOUBLER
SCREEN 2" HOLE 1" THICK

SCREEN 3"HOLE 1" THICK

SCREEN 4" HOLE 1" THICK

SCREEN 5" X 7" HOLE 1" THICK

SCREEN 6" X 8" HOLE 1" THICK

PARTS REFERENCE 21






ROTOR BEARING ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 2000525 1 BRG\PB\3-1/2\NEW STYLE

2 2000040 1 BRG\3-1/2

6 2000523 1 BRG\PB\HSNG\3-1/2
2000041 1 SLV,NUT,WASH\3-1/2

COMPONENTS FOR PART #2000041
3
4
5

2001010 2
COMPONENTS FOR PART #2001010

7
8

HD-10F SERIES V

1 SLEEVE
1 LOCKNUT
1 LOCKWASHER

SEAL\GREASE;OIL\3-1/2

2 ERING
2 VRING

PARTS REFERENCE

23



ROTOR BOX ASSEMBLY

24

HD-10F SERIES V

PARTS REFERENCE




ROTOR BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4700777 8 CLMP\HOSE\1/2

2 4701572 1 GUIDE\HOSE\PLFRM;ASSY\FRM

3 4701718 1 BUSH\MNT\ARM\GUIDE\HOSE

4 702088 1 FRM\MAIN\GRDR\HD1098

5 4702157 1 DFLCTRUN\REAR\LH\CNVYR\BELLY
6 4702158 1 DFLCTRUN\REAR\RH\CNVYR\BELLY
7 4702159 1 DFLCTRUN\FRNT\LH\CNVYR\BELLY
8 4702160 1 DFLCTRUN\FRNT\RH\CNVYR\BELLY
9 4702180 3 DECK\SERVICE\RTR\FRONT

10 4702194 1 PL\SEAL\FRONT\CNVYR\BELLY

11 4702324 2 SEAL\BOX\CYL\HD1098

12 4800034 8 BOLT\HEX\3/8X1-1/2

13 4800070 2 BOLT\HEX\1/2X2-1/2

14 4800098 11 BOLT\HEX\3/8X1-1/4\NC

15 4800135 1 BOLT\HEX\1/2X3-1/2

16 4800515 4 BOLT\HEX\3/8X3-1/4\NC

17 4900001 3 NUT\HEX\1/2\NC

18 4900002 23 NUT\HEX\3/8\NC

19 5000001 30 WASH\FLAT\3/8

20 5000004 5 WASH\FLAT\1/2

21 5000006 3 WASH\LOCK\1/2

22 5000019 23 WASH\LOCK\3/8

HD-10F SERIES V PARTS REFERENCE

25



BELLY CONVEYOR SEALS

26

HD-10F SERIES V

PARTS REFERENCE




BELLY CONVEYOR SEALS

ITEM PART QTY. PART DESCRIPTION

1 4501261 2 DBLR\SEAL\CNVYR\BELLY

2 4501289 1 BRKT\SEAL\MATL\CNVYR\FRONT
3 4702640 2 PL\SEAL\CNVYR\BELLY\SIDE

4 4501288 1 SEAL\MATL\CNVYR\BELLY\FRONT

HD-10F SERIES V

PARTS REFERENCE

27



BELLY CONVEYOR ASSEMBLY

28

HD-10F SERIES V PARTS REFERENCE




BELLY CONVEYOR ASSEMBLY

ITEM PART QTy. PART DESCRIPTION
1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW
2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW
3 1100064 1 CHAIN\GODBL\CL
4 1100066 1 CHAIN\GODBL\17
5 1700031 1 BELT\BELLY;PAN\30X18\3/4CLEAT
6 1700051 1 LCNG\CBL\3/16X30\NYL
6 1700131 1 LCNG\PIN\R-2\30\PURCH
7 2000301 2 BRG\FLG\CAST\1-1/4\2BOLT
8 2000501 2 BRG\PB\1-1/2\2BOLT
9 3900014 1 MTR\HYD\9.6\2000\1-1/4SH
10 4700525 2 ROD\ADJ\RLLR\IDLER
1 4700526 2 BRKT\BRNG\RLLR\IDLER
12 4700532 2 BUSH\BRKT\BRNG\IDLER
13 4700533 2 BUSH\ROD\ADJ\1X.517X3/8
14 4701539 1 BRKT\SLIDE\BRNG\DR\LH\CNVYR\BELLY
15 4701540 1 BRKT\MTR\ORBIT\CNVYR\BELLY
16 4701541 1 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
17 4701542 1 RLLR\IDLER\39X6\CNVYR\BELLY
18 4701694 1 BRKT\SL\ABRNG\DR\RH\CNVYR\BELLY
19 4701695 2 BRKMTGHTNER\RLLR\CNVYR\BELLY
20 4702155 1 CHAN\COV\CNVYR\BELLY\LH
21 4702156 1 CHAN\COV\CNVYR\BELLY\RH
22 4702178 1 FRM\CNVYR\BELLY\HD1098
23 4702937 1 BRKT\COV\CNVYR
24 4702939 1 COV\CNVYR\BELLY
25 4800003 6 BOLT\HEX\3/8X1
26 4800034 2 BOLT\HEX\3/8X1-1/2
27 4800077 1 BOLT\HEX\1/2X5-1/2
28 4800082 4 BOLT\HEX\1/2X1-1/2
29 4800114 12 BOLT\HEX\1/2X2
30 4900001 20 NUT\HEX\1/2\NC
31 4900002 2 NUT\HEX\3/8\NC
32 5000001 10 WASH\FLAT\3/8
33 5000004 19 WASH\FLAT\1/2
34 5000006 15 WASH\LOCK\1/2
35 5000019 8 WASH\LOCK\3/8
36 6100027 2 SPRING\COMPRESSION
37 6200007 1 KEY\SQ\3/8X1-1/2
NOT SHOWN
1700053 LCNG\FSTNR\187\W/STPLS\30
1700130 LCNG\R-2\30\PURCH
1700132 LCNG\RIVET\R-2\PURCH
1700137 LCNG\TOOL\R-2\41213\APP

HD-10F SERIES V

PARTS REFERENCE 29



LOWER DISCHARGE CONVEYOR

\

ﬁi\

30

HD-10F SERIES V PARTS REFERENCE




LOWER DISCHARGE CONVEYOR

ITEM  PART Qry. PART DESCRIPTION
1 1700078 1 LCNG\CBL\1/8X24

2 1700104 1 BELT\CNVYR\24X548

3 2000303 2 BRG\FLG\1-1/2\BOLT

4 4700776 10 CLMP\HOSE\3/8

5 4701528 1 BRKT\ADJM\TRACKING\CNVYR\DISCH
6 4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
7 4701551 1 BRKT\MTG\RH\CNVYR\DISCH

8 4701552 1 BRKT\MTG\LH\CNVYR\DISCH

9 4701553 2 BUSH\HINGE\CNVYR\DISCH

10 4701555 1 RLLR\IDLER\35-1/2X8\CNVYR\DISCH\HD10
11 4701558 3 CLMP\HOSE\3/4

12 4702140 1 FRM\SCRPR\BELT\CNVYR\DISCH

13 4702184 1 DFLCTR\CNVYR\DISCH\LH\HD1098
14 4702185 1 DEFLCTR\CNVYR\DISCH\RH\HD1098
15 4702187 1 BRC\DEFLCTR\CNVYR\DISCH

16 4702192 2 FLT\DBL\SCRPR\CNVYR\DISCH

17 4702193 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
18 4702211 1 FRM\CNVYR\DISCH\LOWER

19 4702473 2 SCRPR\BELT\CNVYR\DISCH

20 4800003 12 BOLT\HEX\3/8X1

21 4800029 7 BOLT\HEX\3/8X2-1/2

22 4800079 1 BOLT\HEX\5/8X2-1/2

23 4800158 6 BOLT\HEX\5/8X4-1/2

24 4800178 8 BOLT\HEX\1/2X1-1/2

25 4800185 2 PIN\CLEVIS\1X3

26 4800203 6 PIN\COT\5/32X2

27 4900001 8 NUT\HEX\1/2\NC

28 4900002 13 NUT\HEX\3/8\NC

29 4900005 4 NUT\HEX\5/8\NC

30 4900012 2 NUT\TPLCK\5/8\NC

31 5000001 12 WASH\FLAT\3/8

32 5000002 12 WASH\FLAT\5/8

33 5000003 4 WASH\LOCK\5/8

34 5000006 8 WASH\LOCK\1/2

35 5000019 13 WASH\LOCK\3/8

36 8900107 2 PIN\1\3-5/8

37 4100175 2 CYL\HYD\3X36\PARALLEL

NOT SHOWN

PART __ QTY. PART DESCRIPTION

1700083 1 LCNG\#125\24\ w/STAPLES

4701559 1 GUIDE\BELT\CNVYR\DISCH

HD-10F SERIES V

PARTS REFERENCE

31



UPPER DISCHARGE CONVEYOR

HD-10F SERIES V PARTS REFERENCE

32



UPPER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHN\60DBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

6 3900010 1 MTR\HYD\24\2000\SAE;A

7 4701556 1 RLLR\DRW\36-1/2X8\CNVYR\DIS

8 4701860 1 GUARD\BELT\CNVYR\DISCH\UPPER
8A 4701909 1 GUIDE\BELT\CNVYR\UPPER

9 4701861 1 GUARD\BELT\CNVYR\DISCH\LOWER
10 4702203 1 BRKT\MTR\DRWV\CNVYR

11 4702204 2 STRAP\REINFRC\GUIDE\BRG

12 4702205 2 BOLMNADJRLLR\DRWV\CNVYR

13 4702206 2 GUARD\SPKT\CPLG\DRWVA\CNVYR

14 4702462 1 FRM\CNVYR\DISCH\UPPER\HD1098
15 4702333 1 UPPER DISCHARGE CONVEYOR ASSM
16 4800003 8 BOLT\HEX\3/8X1

17 4800098 8 BOLT\HEX\3/8X1-1/4\NC

18 4800114 2 BOLT\HEX\1/2X2

19 4800146 4 BOLT\HEX\3/8X2

20 4800185 2 PIN\CLEVIS\1X3

21 4800203 6 PIN\COT\5/32X2

22 4800580 2 BOLT\HEX\3/8X1

23 4900001 2 NUT\HEX\1/2\NC

24 4900002 16 NUT\HEX\3/8\NC

25 4900005 6 NUT\HEX\5/8\NC

26 4900030 2 NUT\NYLOCK\3/8\NC

27 4900110 2 NUT\FLG\SERR\5/8\NC

28 5000001 12 WASH\FLAT\3/8

29 5000002 6 WASH\FLAT\5/8

30 5000004 2 WASH\FLAT\1/2

31 5000006 2 WASH\LOCK\1/2

32 5000019 12 WASH\LOCK\3/8

33 6200004 1 KEY\SQ\5/16X1-1/2

34 6200027 1 KEY\SQ\3/8X1-1/4

35 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2

36 8900107 2 PIN\1\3-5/8

37 4100175 2 CYL\HYD\3X36\PARALLEL

GRAPPLE LOADER OPTION

35 7500635 2
40 4701641 2
41 4702825 2
42 4702826 1

HD-10F SERIES V

CUSH\RBBR\7-3/4X2-7/16X2
BRKT\MTG\REST\CLAM
BRKT\SPPRT\REST\CLAM
BRKT\SPPRT\REST\CLAM

PARTS REFERENCE

33



MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

34

HD-10F SERIES V PARTS REFERENCE




MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

ITEM PART QTY. PART DESCRIPTION
4701527 RLLRAMAG\ASSY\COMP\24\HD10
1 4700137 2 BRKT\MTG\REAR\CHUTE\RLLR\MAGNETIC
2 4700138 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
3 4701526 1 CHUTE\DISCH\RLLR\MAGNETIC
4 4701532 1 XTNSN\CHUTE\DISCH\RLLR\MAGNETIC
5 4701533 1 SHFT\RLLR\MAG\24
6 6200007 2 KEY\SQ\3/8X1-1/2
7 7500624 1 PUL\MAG\8X24\W/0 SHAFT
4800003 12 BOLT\HEX\3/8X1
4900002 12 NUT\HEX\3/8\NC
5000001 8 WASH\FLAT\3/8
5000019 12 WASH\LOCK\3/8
7500840 RLLR\MAG\8X24\W/KEYED\SHAFT

HD-10F SERIES V

(includes 5, 6, 7)

PARTS REFERENCE

35



MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE

36

HD-10F SERIES V PARTS REFERENCE




MAGNETIC ROLLER ASSEMBLY W/FOLDING CHUTE

ITEM PART QTY. PART DESCRIPTION
4702878 RLLR\MAG\ASSY\HD-10\FOLD
1 4701533 1 SHFT\RLLR\MAG\24
2 4702851 1 CHUTE\DISCH\RLLR\MAGNETIC
3 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
4 4702853 2 BRKT\MTG\FR\CHUTE\RLLR\MAG
5 4702870 2 CABLE\ASSY\HD10\MAG\RLLR
6 4702871 2 PIN\HANDLE\MAG\CHUTE\HD-10
7 4702876 2 BRKT\PIN\CHUTE\MAG\HD10
8 4800003 4 BOLT\HEX\3/8X1
9 4800013 4 BOLT\HEX\5/16X1
10 4800098 2 BOLT\HEX\3/8X1-1/4\NC
11 4800110 2 PIN\COT\1/8X3/4
12 4800142 2 BOLT\HEX\3/8X1-3/4
13 4900002 4 NUT\HEX\3/8\NC
14 4900003 4 NUT\HEX\5/16\NC
15 4900023 6 NUT\TPLCK\3/8\NC
16 5000001 1 WASH\FLAT\3/8
17 5000022 4 WASH\LOCK\5/16
18 5000023 2 WASH\FLAT\5/16
19 6100064 2 SCRAPERSPRING
20 6200007 2 KEY\SQ\3/8X1-1/2
21 7500624 1 PUL\MAG\8X24\NO SHAFT
22 7500840 RLLR\MAG\8X24\W/KEYED\SHAFT

HD-10F SERIES V

(includes 1, 20, 21)

PARTS REFERENCE

37



TUB COVER FRAME ASSEMBLY

HD-10F SERIES V PARTS REFERENCE

38



TUB COVER FRAME ASSEMBLY

ITEM PART QTy. PART DESCRIPTION
1 4702627 1 FRM\OBATHROWN\TOP\HD10
2 4702628 1 FRM\OBJATHROWN\SIDE\HD10
3 4702629 1 FRM\LOWER\OBJATHROWN
4 4702633 2 SCRN\WIRE\FRM\OBJATHROWN
5 4702634 5 FLATN\CLMPASCRN\FRM\OBJATHROWN
6 4702635 2 ANGLE\SCRN\OBJATHROWN
7 4703031 4 FLAMN\CLMP\SCRN\TC\HD10
8 4800029 16 BOLT\HEX\3/8X2-1/2
9 4800034 55 BOLT\HEX\3/8X1-1/2
10 4800081 4 BOLT\HEX\5/16X1-1/2
1 4800135 12 BOLT\HEX\1/2X3-1/2
12 4800601 4 BOLT\HEX\1X9\NC
13 4900001 12 NUT\HEX\1/2\NC
14 4900002 71 NUT\HEX\3/8\NC
15 4900003 4 NUT\HEX\5/16\NC
16 4900015 4 NUT\NYLCK\\NC
17 5000001 126 WASH\FLAT\3/8
18 5000006 12 WASH\LOCK\1/2
19 5000019 71 WASH\LOCK\3/8
20 5000022 4 WASH\LOCK\5/16
21 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
22 4100185 4 CYL\HYD\3-1/2X8\TIE

4702632 FRM\OBATHN\ASSY\SUB\HD10

HD-10F SERIES V

PARTS REFERENCE

39



CONTROL PANEL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701726 1 BUSHWMTG\BRKT\W\CNTRL

2 4702198 1 CVR\TOP\PNL\CNTRL\HD1098

3 4702199 1 FRM\BTTM\PNL\CNTRL\HD 1098
4 4702200 1 CVR\FRONT\PNL\CNTRL\HD1098
5 4702234 1 BRKT\CNTRL\ENG\HD1098

6 4702235 1 BRKT\VLV\PNL\CNTRL\HD1098

7 4702236 1 DOOR\CNTRL\ENG\HD1098

8 4800003 3 BOLT\HEX\3/8X1

9 4800029 1 BOLT\HEX\3/8X2-1/2

10 4800034 1 BOLT\HEX\3/8X1-1/2

11 4800146 1 BOLT\HEX\3/8X2

12 4900002 5 NUT\HEX\3/8\NC

13 5000001 8 WASH\FLAT\3/8

14 5000019 5 WASH\LOCK\3/8

15 7500310 2 GROMMET\1-1/40DX17/32ID

16 7500667 1 LATCH\COMP\DOOR\ACCESS\W/KEYS

HD-10F SERIES V PARTS REFERENCE



CONTROL BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800381 2 GAUGE\3000PSNREAR STEM

2 4300034 1 CONTROL BOX

3 4300054 1 VALVE\SOLENOID\24\WJEMM

4 4300064 1 VALVE\SERVO\15GPM\24VDC\

5 4702234 1 BRKT\CNTRL\ENG\HD1098

6 5700028 1 SWITCH\MAINT\PB\RED\MUSH

7 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

8 5700324 2 SWITCH\RCKR\ACTR\BLK

9 5700333 2 SWITCH\RCKR\MNT\PNL\MTPL

10 5700432 2 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A
11 7500124 2 GRMT\RBBR\1X9/32IDX3/16T

20 7500674 THROTTLE CABLE CAT 80"

21 5700092 LAMP\LED\24VDC\GRN

22 5700286 SWITCH\TOG\DPDT\15A\ON-OFF-ON
23 5700091 LAMP\LED\24VDC\RED

HD-10F SERIES V PARTS REFERENCE



GOVERNOR ASSEMBLY

¥9000E Y
£50008% -

DTN o
\ - | 7

i NN 3
24 o |
‘r_\r._(.l[/ \
| B
/., /,
AN
L \
i X
M s
b y
MU
- A 5
- Y .

o \@mﬁ.,/ﬂ - ,.,_,. ) o
0y o Mv 11 _@I ~
P g e TN
. L xﬂﬂﬂy.\h\%/ . >///_ | I - e = .,,_,, ~ ~
FOON0 Oy ey T e 2 >
FRVAVAUN RN e ™ / e Y ~l
o h,” TENEVARS 00067 OO
- L TR A D
QUYANYIS BI000EY .= Nl PSRN RERELI N
T ‘ ki ; r o W /.,
NOILdO HIAYOT-2S000EH - N y

P O L
LCL SOAY
s — = A @

PARTS REFERENCE

HD-10F SERIES V

42



GOVERNOR ASSEMBLY

PART QTY. PART DESCRIPTION

4300009 1 SENSOR\MAG\W/HARDWARE
4300018 1 WIRING HARNESS

4300034 NEW STYLE CONTROL BOX RCB93
4300057 1 HARN\GOV\ELEC\W/LOADER
4700118 1 BRKT\SNSR

4701753 1 BRKT\WIRE\SNSR

4800114 2 BOLT\HEX\1/2X2

4800154 1 SCR\RD\SLOT\1/4X1/2\NC
4800301 2 SCR\FLG\SERR\1/4X3/4\NC
4900001 2 NUT\HEX\1/2\NC

4900009 1 NUT\HEX\1/4\NC

4900057 1 NUT\JAM\3/4\NF

5000004 4 WASH\FLAT\1/2

5000006 2 WASH\LOCK\1/2

7500124 2 GROMMET\RUBBER\2757
7500219 1 1/4” WIRE CLAMP

4300053 VALVE\SERVO\20GPM\24\V\CV93
4300064 1 VALVE\SERVO\15GPM\24VDC\CV98

SEE “ FLOW CONTROL VALVE - CV98” PG. 89

HD-10F SERIES V PARTS REFERENCE



BBBBBBBBBBBBBBBBBB

EEEEEEEEEEEEEE




BATTERY BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701633 1 STRAP\ANGLE\BATT\8-1/2
2 4701637 1 BOX\BATT\54

3 4701638 1 STRAP\ANGLE\BATT\43-3/4
4 4701639 3 STRAP\HOOK\BOX\BATT

5 4702273 1 COV\BOX\BATT\54

6 5700002 2 BATT\12VDC

7 5700227 1 BATT\12V\GRP24
GRAPPLE LOADER OPTION:

1 4701633 1 STRAP\ANGLE\BATT\8-1/2

4 4701639 2 STRAP\HOOK\BOX\BATT

7 5700227 1 BATT\12V\GRP24
HD-10F SERIES V PARTS REFERENCE 45



TUB CIRCUIT-STANDARD

0/€201% MO ‘LE20LY ‘€8120LY > !
LINDYID YOAIANO? ‘97 3SOH OL <= L0000%
1p ISOH
L1000y - £ 3S0H
6 ISOH =
¥ovg
. 1240007 —=<P A gt
anL
055008¢ 600007
7 350K I o \ o3
rﬂg\ . 4_ 8 I50H —=
BeISOH T | Zh350H | ] 81 3500
2 4ot Jpoiason: | pq| LI IR, T
”H”W.A 3 ’ | T hM m“ “M
L4 = | p90008¥
N
* BeF08 1 | 2 350H
e
L 000% 1 8E008¢
"™~ Ot ISOH 8¢ 3SOH
[£3SOH
¢00006¢ 010006€

PARTS REFERENCE

HD-10F SERIES V

46



RADIO OPTION

TUB CIRCUIT

9/870Lp MO 'SLET0LY '€8LZ0L= |
1IND¥ID YOAFANOD ‘97 3SOH OL — o 100001F
17 ISOH
L1000%y = ~— £ 3S0H
67 3SOH —»~
Ovg
LINOND L2000y < 080002
anL
1600007
17 3SOH 0550088 ¢t 3SOH / 4 350H
e A_ 89 I50H =
CESIIN I0H | | s el | S
’ AT Jeason | | pe] LT L30R [ 7
W.f m— S _ o e— " Ea
=4 \ = | P9000cy —=
* 02 3SOH _ 2 _  300H
wlor || | 8€008¢
™ 0p 3SOH 8¢ 3SOH
/£ 3S0H -

500006E

010006€

47

PARTS REFERENCE

HD-10F SERIES V



STANDARD

CONVEYOR CIRCUVUIT

8./£201¥ WO '6L820LY 'E8120LY

1NJHIDENL ‘2 350H OL 100007
G I50H
$3SCH
i e oy
05 350K ﬂ 0600027
LLLO0OY
mgse/ // 03UNQY3 A
oo . (| 35CH = -~ 5350H
— % 350H .
| ﬁ j380: | m
| if  350H L=
B [E TWAI90 | ) AN
| 04 350H = g | L3S0H  18€00BE
e S %3501 _W_ 981 Y U
5350 PERTEUERI
14 20,000¢
s ol L > ”nu \ > o b A
62 350H » 8¢ 3S0H 5¢ IS0H 9t 35CH
™ 0 3S0H L3901 £3anL —=1 I I30H 0¢ 35CH
) a 4 3S0H 1£35CH =— 3001 £34n1
e Sy SLl P + 26 350H 5 350H
ﬁs@ . Es&_ ¥ 350+ LD SO il =
TN = 76 350H —F _wuéQ”._,@E&_
£03S0H o~ P80000% ! 3 ! 010008
6OIOOY Lo - —
5 350K Y80000¥ K 0K <3,
IGO0 | SETOORE 63801 —= ¢7 3S0H
871008¢ _Ew%/ \581 PhI0K = [TEr38CH 5 30H
2 uon/ / £ 350H ke B 710006
L Iy
B i 1 00k §2 350H
o | “_ . ! - ~—— pPl00lF 3NN HDAIANCD
e ~ 29360 8 350H Ly
LATHOATANGD

PARTS REFERENCE

HD-10F SERIES V

48



RADIO OPTION

CONVEYOR CIRCUIT

9L£20LP WO '€LET0LY '€8L20LY
LiNdYI3ANL 27 3S0H L

10000kt

9% JSCH
~  F3S0H
_mm_m%_q. LL000kYy
06 3S0H INOHA
0c00028
8_82/ qaLNOY3Y 960000Y /
P S (), 3SCH |mm e e < P §I80H
ﬁ e | T
| |
| L 3S0H J B |
i |
| [E E TNISRIO i i /@/
| :
| 01 3S0H - ulj, | ' }3%0H  1BEOJEE
1 O A D J =V =) I ) R |
- H 1- . e e Il ! 1
“.,J.. 6 350H \_ 2010007 A w_l, Gl m_wonn
— — /| N
67350H »{ L — 823500 7 T 7 48 350H 930 | [
> O£ IS0H L3Nl £ 38NL —== 1 3S0H 0¢ 3S0H
1 4 330H 1£350H ~=— 738NI £3801
i . : i P . 4 76 350H 4% 350H
oI ! bE 350H Wit ] pan
Lo T —— 1 .
3504 = PR00007 = 3500 m:Uwgo; "mng 010006¢
azvooge, | LM PBO000Y 2 350H R
PE3S0H == ~5t IS0H 6 36N — €2 350H
8750085 g mon/ \ 45 350H Py 350H = 6Z ISOH
Nﬁmo:/ / 85 350H I N P1L0006E
L [
| ! “ m _w ] G1L00L¥ 8¢ 3SOH
o Eo\Fﬂ. m m \\ _: __ I/ =—— 7i00lr AT HCAIANGD
I
BREARSS 2 350H 9 350H e

L TH0AIANDD

49

PARTS REFERENCE

HD-10F SERIES V



TUB COVER OPTION

CONVEYOR CIRCUIT

9.62704% WO '©L620LF 'E8I20LF

1INIH 8AL ' 350H 0L 200007
9 350K
12 350H '~ p3S0H
W £ 2100090 Lo
2110000 YAV 06 350H m oy
....... oty
_ LLLO0Y
! / 03103y 960000¢ \
I fmm o O 1% - = s
“ PN L rarEE
1
| TES AN V) o @@ |
_ ; s T i
B (R A ' e | ] | ﬂ ! /@/
i _———
8350H \ ~ § IS0H & 3501 - ;r __ L _ m L3S0H  1BE008E
! I R
........ il _ <A
1Y % um%% PEAEVE
0} 3SOH | [ ri
g:son | T
P 350H REY ¢ 38N — e 07350H
| eeny —o—doC d__ 8350H |2 350H F— 380 £3A0L
. J3S0H - € 350H W ve St — 72 350H §7 350H
$31000¥ Tl 1! ¥ 30K S I i
{ Z3S0H (Wipup ENTy mpuptll ! S 1
e 76 350H _ _
9:350H ¥E 350H #80000% w_”% _r@ g @L_ 0}0006€
£5 ISOH == 8¢r06E 80000k § 380 —= $38NL
yrIS0H = [™-SvISOH £2 350H
§7r008E Em%/ \Emoz 47350H
/ % umoI/ \ % J50H 14 ¥10006¢
- I |
1 350H " | m L 50001 82 350H
]
S3S0H  NMOAN 51004 ' \L_- : < PPAOO0LY 3RO HOATNOO
ANOMI il 28 350H §5 350H [l
40D BNL _

1THOAZANGD

PARTS REFERENCE

HD-10F SERIES V

50



& DURATECH"

Clearing the Way for a Better Tomorrow

HD-10F SERIES V PARTS REFERENCE

51



STANDARD TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

5 20

SN 21 ARROWS POINT UP
38 @ ‘o _! 6
TN / \4 !
4 ‘_' \\
n—emlgp | O L
B S R
g y T
£ f/ o & ®

39 26 25

Note: New Valve Style (item #26)

972

52 HD-10F SERIES V PARTS REFERENCE




STANDARD TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800328 4 FTG\7/8MORX3/4MJIC\ADPT

2 3800381 1 GAUGE\3000PSNREAR STEM

3 3800462 2 FTG\1-1/16NUTFJICS

4 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN; TEE
5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

6 3800474 1 FTG\7/16MJICX1/4FP\ADPT

7 3800477 4 FTG\3/4AMORX3/4MJIC\ST

8 3800478 1 FTG\3/4MJIC3/4MJIC3/4FJICS\BR; TEE

9 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
10 3800483 3 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE

11 3800484 2 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN;TEE

12 3800536 3 FTG\1-1/16MORX3/4MJIC\90

13 3800537 1 FTG\3/4AMORX3/4MJIC\90

14 3800543 4 FTG\3/4FJICX7/16MJIC\ADPT

15 3800546 4 FTG\3/4MJICX3/4FJIC\Q0\SW

16 3800548 2 FTG\7/16MORX7/16FJIC\SW\ADPT

17 3800549 4 FTG\3/4ANUTFJIC

18 3800550 2 VLV\CHECK\PRKR

19 3800553 1 FTG\1-1/16FJICX3/4MJIC\ADPT

20 3900005 1 MTR\HYD\14.9\2000\SAE;A

21 3900010 1 MTR\HYD\24\2000\SAE;A

22 4000065 1 NON-ADJUSTABLE RELIEF VALVE 1800P

23 4000095 1 VALVE\HYD\1-SPL\W/DETENT

24 4000144 1 VAVLE\HYD\SEL\OR

25 4300054 1 VALVE\SOLENOID\24\VWJEMM

26 4300064 1 VALVE\SERVO\15GPM\24VDC PAGE 91

27 HOSEG6 1

28 HOSE19 1

29 HOSE20 1

30 HOSE37 1

31 HOSE38 1

32 HOSE39 1 3700602, HOSE\HYD\1/2X130\3/4FJIC-3/4FJIC
33 HOSE40 1 3700602, HOSE\HYD\1/2X130\3/4FJIC-3/4FJIC
34 HOSE41 1

35 HOSE42 1 3700601, HOSE\HYD\1/4X14\7/16MORX7/16FJICS
36 HOSE43 1 3700601, HOSE\HYD\1/4X14\7/16MORX7/16FJICS
37 HOSE48 1

38 HOSE_2 1

39 HOSE_17 1

40 HOSE_18 1

HD-10F SERIES V

PARTS REFERENCE 53



TUB ORBIT MOTOR HYDRAULIC WITH HOSES AND FITTINGS FOR REMOTE RADIO OPTION

54

HD-10F SERIES V PARTS REFERENCE



TUB ORBIT MOTOR HYDRAULIC WITH HOSES AND FITTINGS FOR REMOTE RADIO OPTION

ITEM PART QTY. PART DESCRIPTION

1 3800381 1 GAUGE\3000PSNREAR STEM

2 3800462 2 FTG\1-1/16NUTFJICS

3 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN; TEE
4 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
5 3800474 1 FTG\7/16MJICX1/4FP\ADPT

6 3800477 2 FTG3/4AMORX3/4MJIC\ST

7 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
8 3800536 3 FTG\1-1/16MORX3/4MJIC\90

9 3800553 1 FTG\1-1/16FJICX3/4MJIC\ADPT
10 4000097 1 VALVE\HYD\20GPM\1SPL\24V

11 4000131 2 VALVE\HYD\SOLENOID\24V

12 4300054 1 VALVE\SOLENOID\24\WJEMM

13 4300064 1 VALVE\SERVO\15GPM\24VDC
14 HOSEG6 1

15 HOSE17A 1

16 HOSE19A 1

17 HOSE20A 1

18 HOSE2A 1

19 HOSE48A 1

20 HOSE_18A 1

HD-10F SERIES V

PARTS REFERENCE 55



BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

= il =

56

HD-10F SERIES V PARTS REFERENCE




BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800462 1 FTG\1-1/16NUTFJICS

2 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

3 3800472 1 FTG\7/16MORX7/16MJIC\90

4 3800527 3 FTG\7/8MORX1-1/16MJIC\ST

5 3800535 1 FTG\7/8MORX1-1/16MJIC\90

6 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

7 4000093 1 VALVE\HYD\2-SPL\3POS-4W\FOR-THRD
VALVE FOR CONVEYOR LIFT AND FOLD CIRCUITS

8 HOSE21 1

9 HOSE23 1

10 HOSE?24 1

11 HOSE25 1

12 HOSE_28 1

13 TUBES 1

14 TUBE7 1

15 TUBES 1

16 TUBE9 1

17 TUBE10 1

HD-10F SERIES V

PARTS REFERENCE

57



CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC
HOSES AND FITTINGS #1

58

HD-10F SERIES V PARTS REFERENCE




CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC
HOSES AND FITTINGS #1

ITEM PART QTY. PART DESCRIPTION

1 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90

2 3800381 1 GAUGE\3000PSNREAR STEM

3 3800462 3 FTG\1-1/16NUTFJICS

4 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16MJIC\RUN; TEE
5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

6 3800474 1 FTG\7/16MJICX1/4FP\ADPT

7 3800481 2 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
8 3800528 3 FTG\1-1/16MORX9/16MJIC\ST

9 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45

10 3800536 2 FTG\1-1/16MORX3/4MJIC\90

11 3800542 2 FTG\1-1/16FJICX9/16MJIC\ADPT

12 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
13 3800708 1 FTG\1-1/16FJIC\CAP

14 4000065 2 NON-ADJUSTABLE RELIEF VALVE, 1800P

15 4000096 1 VLVAHYDWW/DETENT

16 4000108 1 VALVE\ELEC\30GPM\24\V\2POS

17 4000111 1 VALVE\HYD\1SP\SPRNG;CNTR

18 4000130 1 VALVE\HYD\SOLENOID\24V

19 HOSE_1 1

20 HOSE_7 1 OUTLET 4000096 TO INLET 4000111

21 HOSE_15

25 HOSE_10 1 To Filter Inlet, HYDRAULIC FILTERS WITH

HOSES AND FITTINGS

HD-10F SERIES V PARTS REFERENCE



CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC
HOSES AND FITTINGS #2

60

HD-10F SERIES V PARTS REFERENCE




CONTROL PANEL: CONVEYOR RUN WITH HYDRAULIC HOSES
AND FITTINGS #2

ITEM  PART Qry. PART DESCRIPTION
1 3800551 4 CLAMP\HOSE\1-1/4\4HOLES
2 4000096 1 VLV\HYD\W/DETENT

3 4000111 1 VALVE\HYD\1SP\SPRING;CNTR
4 HOSES5 1

5 HOSES 1

6 HOSE9 1

7 HOSE11 1

8 HOSE12 1

9 HOSE13 1

10 HOSE14 1

11 HOSE16 1

12 HOSE_7 1

13 TUBES 1

14 TUBE7 1

15 TUBES 1

16 TUBE_1 1

17 TUBE_2 1

18 TUBE_3 1

19 TUBE_4 1

20 TUBE_6 1

HD-10F SERIES V PARTS REFERENCE 61



TUB TILT HYDRAULIC ASSEMBLY

HD-10F SERIES V PARTS REFERENCE

62



TUB TILT HYDRAULIC ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4MORX9/16MJIC\90

2 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN; TEE
3 3800530 3 FTG3/4MORX9/16MJIC\ST

4 3800531 2 FTG3/4MORX7/16MJIC\ST

5 3800543 2 FTG\3/4FJICX7/16MJIC\ADPT
6 3800549 2 FTG\3/4NUTFJICS

7 3800551 4 CLAMP\HOSE\1-1/4\4HOLES
8 4000084 1 VALVE\HYD\30GPM\DBL\HOLD
9 4702492 1 STOP\CYL\PLFRM

10 HOSE31 1

11 HOSE32 1

12 HOSE33 1

13 HOSE34 1

14 HOSE44 1

15 HOSE45 1

16 TUBE5 1

17 TUBE? 1

18 TUBES 1

19 TUBE_1 1

20 TUBE_2 1

21 TUBE_3 1

22 TUBE_4 1

23 TUBE_6 1

24 4100144 1 CYL\HYD\4X30\1-3/4ROD

25 4100189 1 CYL\HYD\2X2-1/2\1-ROD

HD-10F SERIES V PARTS REFERENCE



STANDARD HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND FITTINGS

27

64

HD-10F SERIES V PARTS REFERENCE




STANDARD HYDRAULIC CONVEYOR CYLINDER VALVES WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

2 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR

3 3800453 6 FTG\3/4AMORX9/16MJIC\90

4 3800462 1 FTG\1-1/16NUTFJICS

5 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

6 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
7 3800483 2 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE
8 3800533 4 FTG\3/4AMORX9/16MJIC\45

9 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

10 4000065 1 NON-ADJUSTABLE RELIEF VALVE,1800P
11 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

12 4000093 1 VALVE\HYD\2-SPL\3POS-4W\FOR-THRD
13 HOSE21 1

14 HOSE22 1

15 HOSE35 1

16 HOSE36 1

17 HOSE_29 1

18 HOSE_30 1

19 HOSE_51 1

20 HOSE_52 1

21 HOSE_53 1

22 HOSE_54 1

23 TUBES 1

24 TUBE7 1

25 TUBES 1

26 TUBE_1 1

27 TUBE_2 1

28 TUBE_3 1

29 TUBE_4 1

30 TUBE_6 1

SEE PAGE 56-57 “BELLY ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS” FOR OTHER

CONNECTIONS

HD-10F SERIES V

PARTS REFERENCE

65



HYDRAULIC CONVEYOR CYLINDER VALVES WITH
HOSES AND FITTINGS FOR REMOTE RADIO OPTION

L™ \

66

HD-10F SERIES V PARTS REFERENCE




HYDRAULIC CONVEYOR CYLINDER VALVES WITH
HOSES AND FITTINGS FOR REMOTE RADIO OPTION

ITEM PART QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

2 3800453 2 FTG\3/4AMORX9/16MJIC\90

3 3800462 1 FTG\1-1/16NUTFJICS

4 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT

5 3800481 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
6 3800483 2 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE
7 3800533 2 FTG\3/4AMORX9/16MJIC\45

8 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

9 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

10 4000105 1 VALVE\HYD\20GPM\25SPL\24V\EXPILOT
11 4000117 2 VALVE\HYD\SOLENOID\24V

12 HOSE22A 1

13 HOSE29A 1

14 HOSE30A 1

15 HOSE36A 1

16 HOSE51A 1

17 HOSES52A 1

18 HOSE_28 1

19 HOSE_21A 1

20 HOSE_35A 1

21 HOSE_36A 1

22 TUBE1A 1

23 TUBE2A 1

24 TUBE7A 1

25 TUBE_6 1

HD-10F SERIES V

PARTS REFERENCE

67



HYDRAULIC CONVEYOR CYLINDERS WITH HOSES AND FITTINGS

68

HD-10F SERIES V PARTS REFERENCE



HYDRAULIC CONVEYOR CYLINDERS WITH HOSES AND FITTINGS

ITEM PART QTY.

PART DESCRIPTION

3800428
3800529
3800530
3800538
HOSE55
HOSE56
HOSE58
HOSE59
HOSE60
HOSE61
HOSE62
HOSE_57
4100175

O NOoO O WN -~

- A A O
w N = O

HD-10F SERIES V

2
2
8
6
1
1
1
1
1
1
1
1
4

MNFLD\DBL; TEE\BLK\3/4FOR
FTG\7/BMORX9/16MJIC\ST
FTG\3/4AMORX9/16MJIC\ST
FTG\7/8MORX9/16MJIC\90

CYL\HYD\3X36\PARALLEL

PARTS REFERENCE

69



HYDRAULIC PUMP WITH HOSES AND FITTINGS

70 HD-10F SERIES V PARTS REFERENCE




HYDRAULIC PUMP WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
2 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST

3 3800536 1 FTG\1-1/16MORX3/4MJIC\90

4 4200030 1 20/15 DBL PUMP-WEBSTER

5 HOSE3 1

6 HOSE4 1

7 HOSES 1

8 HOSEG6 1

HD-10F SERIES V PARTS REFERENCE



HYDRAULIC COOLER WITH HOSES AND FITTINGS

72 HD-10F SERIES V PARTS REFERENCE



HYDRAULIC COOLER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800526 1 FTG\1-5/16MORX1-1/16MJIC\ST

2 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90

3 4000127 1 RAD\HYD\19-3/4X23X2\1-5/16FOR
4 HOSE48 1

5 HOSE49 1

HD-10F SERIES V PARTS REFERENCE



HYDRAULIC FILTERS WITH HOSES AND FITTINGS

74

HD-10F SERIES V PARTS REFERENCE




HYDRAULIC FILTERS WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800021 1 FTGVIMPX1FP\90\ST,EL

2 3800155 4 FTG\1-1/4MPX3/4FP\BUSH

3 3800215 1 FTGVIMPX7\NIPPLE

4 3800462 1 FTG\1-1/16NUTFJICS

5 3800539 3 FTG\1-1/16MJICX3/4MP\ST\SOLID

6 3800541 1 FTG\1-1/16MJICX3/4MP\90

7 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

8 3800544 1 FTG\1FPX1-5/16MJICX1-5/16MJIC

9 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
10 4400001 2 FLTR\BASE\1-1/4FP\5.1D

11 4400016 2 FLTR\ELMT\1OMICRON\5.1I1D

12 4400017 2 FLTR\COMP\1OMICRON\5.11D

13 HOSE46 1

14 HOSE47 1

15 HOSE49 1

16 HOSES0 1

17 HOSE10 1 From Solenoid Valve, CONTROL PANEL: CONVEYOR RUN #1
18 TUBE7 1

HD-10F SERIES V

PARTS REFERENCE

75



HYDRAULIC TANK WITH HOSES AND FIXTURES

76

HD-10F SERIES V PARTS REFERENCE




HYDRAULIC TANK WITH HOSES AND FIXTURES

ITEM  PART Qry. PART DESCRIPTION

1 3800137 1 FTG\3/4MP\SIGHT:GLASS

2 3800147 1 FTG\1MPX4\NPL

3 3800149 1 FTG\IMP\PLUG\HEX

4 3800155 1 FTG\1-1/4MPX3/4FP\BUSH

5 3800215 1 FTG\IMPX7\NPL

6 3800253 1 FTG\3/4AMP\WWVENT

7 3800508 2 FTG\1-1/4MPX3\NPL

8 3800509 2 FTG\1-1/4FPX1-1/4FP\90

9 3800510 1 FTG\1FPX1FP\90

10 3800516 2 FTG\1-1/4AMPX6\NPL

11 3800517 2 FTG\1-1/4FP\CPLG

12 3800540 2 FTG\1-1/4MPX1-5/8MJIC/45

13 3800544 1 FTG\1FPX1-5/16MJICX1-5/16MJIC
14 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM
15 HOSE3EC 1

16 HOSE46EC 1

17 HOSE47EC 1

18 HOSE4EC 1

HD-10F SERIES V PARTS REFERENCE



REAR CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS

78

HD-10F SERIES V PARTS REFERENCE




REAR CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS

ITEM PART QTY.

PART DESCRIPTION

3900010
3800527
HOSE26
HOSEZ27
TUBE9

TUBE10

oo g WN -
[ N U G U |G BN

HD-10F SERIES V

MTR\HYD\24\2000\SAE;A
FTG\7/8MORX1-1/16MJIC\ST

PARTS REFERENCE

79



80

TUB COVER REAR VALVE - CYLINDER LINES

HD-10F SERIES V PARTS REFERENCE



TUB COVER REAR VALVE - SUPPLY LINES

HD-10F SERIES V PARTS REFERENCE

81



82

TUB COVER - UPPER & LOWER HYDRAULIC

UPPER HYDRAULIC CYLINDERS

-

CYLINDERS

(OP-TRON ST 1R T T 00-BF&R CYTINDOR

LOWER HYDRAULIC CYLINDERS

‘f [ B If I’ .
RN .

~— \ / ’ -
?(\.J / /l\\\\

(\‘\"‘[H . N
RN N
K - f \\\Q\ o
yan)
13/ l

{
oy
2
2~ / /
E f,f/ 20
7
LOWER-FRONT ; . :
CYLINDER l . ’ /
\ N e L LOWER-REAR CYLINDER
" — - L ../-
HD-10F SERIES V PARTS REFERENCE



TUB COVER HYDRAULICS

- PARTS LIST

ITEM PART QTY. PART DESCRIPTION
1 3800453 6 FTG\3/4AMORX9/16MJIC\90
2 3800462 1 FTG\1-1/16NUTFJICS
3 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
4 3800483 4 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE
5 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
6 3800530 4 FTG\3/4AMORX9/16MJIC\ST
7 3800533 2 FTG\3/4AMORX9/16MJIC\45
8 3800535 1 FTG\7/8MORX1-1/16MJIC\90
9 3800588 2 FTG\3/4MJICX3/4MJICX3/4MOR\TEE
10 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
11 4000084 1 VALVE\HYD\30GPM\DBL\HOLD
12 4000178 1 VALVE\HYD\4SPL\24WTC
13 4000195 9 SOL\HYD\12VDC\HYDRAFORCE
14 4100185 4 CYL\HYD\3-1/2X8\TIE
15 HOSE_01_TC10 1 RTRN TOP-FRT CYL TO RTRN TOP-REAR CYL
16 HOSE_02_TC10 1 PRESS TOP-FRT CYL TO PRESS TOP-REAR CYL
17 HOSE_03_TC10 1 PRESS TOP-REAR CYL TO VLV BNK
18 HOSE_04_TC10 1 RTRN TOP-REAR CYL TO VLV BNK
19 HOSE_05_TC10 1 RTRN LWR-FRT CYL TO RTRN LWR-REAR CYL
20 HOSE_06_TC10 1 PRESS LWR-FRT CYL TO RTRN LWR-REAR CYL
21 HOSE_07_TC10 1 PRESS LWR-REAR CYL TO VLV BNK
22 HOSE_08_TC10 1 RTRN LWR-REAR CYL TO VLV BNK
23 HOSE_09_TC10 1 VLV BNKTO CONV LIFT HOLD VLV
24 HOSE_10_TC10 1 VLV BNKTO CONV LIFT HOLD VLV
25 HOSE_11_TC10 1 TUBE 6 TO PRESS IN VLV BNK
26 HOSE_21B 1 TUBE 7 TO RETURN ON VLV BNK
27 HOSE_28B 1 CONV ORBIT CASE DRAIN TO RTRN ON VLV BNK
28 HOSE_35B 1 TUBE 1 TO CONV PRESS HOLD VLV
29 HOSE_36B 1 TUBE 2 TO CONV PRESS HOLD VLV
30 HOSE_51_B 1 CONV FOLD MANIFOLD TO VLV BNK
31 HOSE_52B 1 CONV FOLD MANIFOLD TO VLV BNK
32 TUBE_1_TC_PB 1 TUBE ALONG MAIN FRAME
33 TUBE_2_TC_PB 1 TUBE ALONG MAIN FRAME
34 TUBE_6_TC_PB 1 TUBE ALONG MAIN FRAME
35 TUBE_7_TC_PB 1 TUBE ALONG MAIN FRAME
HD-10F SERIES V PARTS REFERENCE 83



CROSS VALVES - TWO SPOOL - 4000093 (O-RING)

4000093 (O-RING)

MODEL BA - two spool

Torgue 3-17 Ft. Lbs.
o1 capserews

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000065 NON ADJ.VALVE

6 4000029 END CAP -HYD VALVE VALVE

7 4000106 VALVE\KIT\SPRING\CENTER
7501004 SEAL KIT
4000010 VALVE\HYD\2-SPL\3POS-4W\F PIPE THREAD
4000093 VALVE\HYD\2-SPL\3POS-4W\F ORING-THREAD

HD-10F SERIES V PARTS REFERENCE



CROSS VALVES - TWO SPOOL - 4000096

4000096
MODEL CA (2 SPOOL)

ITEM PART QTY. PART DESCRIPTION
1 4000001 2 HANDLE/HYD/VALVE BANK
2 4000004 2 BRKT/HYD/VALVE BANK
3 4000021 1 DETENT SCREW ASSEMBLY
4 4000025 1 DETENT SLEEVE-HYD VALVE
5 4000026 1 DETENT RETAINER (SCREW)
6 4000027 2 DETENT SPRING-HYD VALVE
8 4000029 2 END CAP -HYD VALVE VALVE
7 4000028 4 BALL 1/4"STEEL-HYD VALVE
9 4000049 1 RELIEF VALVE SPRING 1250 TO 1750 PSI
10 4000066 1R0045 RELIEF PLUG
11 4000067 RELIEF VALVE SPRING 1750 TO 2250 PSI
12 4000068 1 1RO014 RELIEF SPRING GUID
13 4000069 1 2A0017-14 7/16 STEEL BALL
4000096 VALVE\HYD\W/DETENT\O-RING
4000050 VALVE\HYD\W/DETENT\PIPE THREAD

HD-10F SERIES V PARTS REFERENCE



CROSS VALVES

- ONE SPOOL -

MODEL BA - one spool

ITEM PART

Targee 8-11 Ft. Lhs.
Of CAPSETEWS

PART DESCRIPTION

4000095 (O-RING)

4000001
4000002
4000004
4000006
4000025
4000026
4000027
4000028
4000029
0 4000065

2. OO N R WN

4000021
7501013
4000095

86 HD-10F SERIES V

HANDLE/HYD/VALVE BANK
CONNECTOR LINK W/PIN
BRKT/HYD/VALVE BANK
VALVE\ADJ\RELIEF

DETENT SLEEVE-HYD VALVE
DETENT RETAINER (SCREW)
DETENT SPRING-HYD VALVE
BALL 1/4"STEEL-HYD VALVE
(END CAP -HYD VALVE VALVE)
NON ADJ.VALVE 1R003710180

DETENT SCREW ASSEMBLY FOR B&C VALVES

SEAL KIT
VALVE\HYD\1-SPL\W/DETENT

PARTS REFERENCE



CROSS VALVES - ONE SPOOL - 4000111

MODEL

4000111

BA - one spool

Forque 9-11 Ft. Lbs.
81T CapsLrew's

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000029 (END CAP -HYD VALVE VALVE)

6 4000065 NON ADJ.VALVE 1R003710180
4000106 VALVE\KIT\SPRING\CENTER
7501013 SEAL KIT

HD-10F SERIES V

PARTS REFERENCE

87



CROSS VALVES - ONE SPOOL - 4000128

MODEL BA - one spool

4000128

Torgue 8-11 F1. Lbs.
on capsorews

ITEM PART PART DESCRIPTION

1 4000001 HANDLE/HYD/VALVE BANK

2 4000002 CONNECTOR LINK W/PIN

3 4000004 BRKT/HYD/VALVE BANK

4 4000006 VALVE\ADJ\RELIEF

5 4000029 (END CAP -HYD VALVE VALVE)

6 4000065 NON ADJ.VALVE 1R003710180
4000106 VALVE\KIT\SPRING\CENTER
7501013 SEAL KIT

HD-10F SERIES V

PARTS REFERENCE



FLOW CONTROL VALVE - CV98 - 4300064

To TANK

O

Solenoid |:

E OUTPUT
PORT

O

O

e

|

Q

- Starting Point/Manual Override Adjustment

/{\

From PUMP

The starting point is preset to O GPM. If any further adjustment is required;
1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- if the adjusting screw is turned to far counter clockwise, the valve will
behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise

until the desired constant flow is obtain.

PART QTY DESCRIPTION
CVva3
4300053 Valve\Servo\20gpm\24v
CVv9s8
LINEAR SOLENCID
4300064 1 Valve\Servo\15gpm\24vDC n
4300054 Solenoid\Hyd Valve\24V, see notes below

Note - The difference between the 12Volt and 24Volt solenoid is listed on
the serial number plates.

The solenoids are Elwood 160261-xx6 or 160261-xx9. The 6 is a 12 volt
solenoid, the 9 is a 24 volt solenoid. Also, 12 or 24 are stamped on the

newest serial number plates.

Note - 15 GPM is standard flow rate.

:|_| Cv93 E ° y

Valve 4300053

To TANK

CVv98

9]
L ;

HD-10F SERIES V PARTS REFERENCE

il ;'%

From PLMP

Valve 4300064

89




HYDRAULIC TUBE CLAMP ASSEMBLIES

920

HD-10F SERIES V PARTS REFERENCE




HYDRAULIC TUBE CLAMP ASSEMBLIES

ITEM PART QTY.

PART DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551
2 3800552
3 4800013
4 3800649
4 3800650
4 3800651
4 3800652
6 4800603
7 4800604
8 3800654

2-1/4 TUBE CLAMP

2 3800646
3 4800003
3 4800098
4 3800647
4 3800648
6 4900153
7 4800614
8 3800653

HD-10F SERIES V

N

—_

N

—_

CLAMP\HOSE\1-1/4\4HOLES
CLAMP\HOSE\1-1/4\2HOLES
BOLT\HEX\5/16X1
BUSH\RBBR\1TUBE\1-1/40DX11DX1-1/4L
30mmODX25mmID
BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID
BUSH\RBBR\5/8TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID
BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID
NUT\STACK\5/16X1-3/4\NC
BOLT\STUD\5/16X1-3/8\NC
HLDR\5/16BOLT\WELDON

CLAMP\TUBE\2-1/4\2;HOLES
BOLT\HEX\3/8X1

BOLT\HEX\3/8X1-1/4
BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4ID
57mmODX44mmID
BUSH\RBBR\1TUBE\2-1/40DX11D
57mmODX25mmID
NUT\STACK\3/8X2-3/4\NC
BOLT\STUD\3/8X2\NC
HLDR\3/8BOLT\WELDON

PARTS REFERENCE

91



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

92

HD-10F SERIES V PARTS REFERENCE




HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM PART QTY. PART DESCRIPTION
4100175 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR\R6-30HB2-36
1 4100103 1 CYL\HYD\KIT\SEAL\3\1-1/2” ROD
2 4100132 1 CYL\HYD\YOKE
3 4100174 1 CYL\HYD\ROD\1-1/2\3X36
4 4100102 1 CYL\HYD\GLAND\1-1/2” ROD
5 4100104 1 CYL\HYD\PISTON\3”
ITEM PART QTY. DESCRIPTION
4100144 CYL\HYD\4X30\1-3/4’ROD\CLEVIS ENDS\O-RING PORTS
1 4100180 1 CYL\SEAL\4X30\1-3/4 ROD
2 4100181 1 CYL\YOKEW4X30\1-3/4 ROD
3 4100182 1 CYL\ROD\4X30\1-3/4 ROD
4 4100183 1 CYL\GLAND\4X30\1-3/4 ROD
5 4100184 1 CYL\PISTON\4X30\1-3/4 ROD

HD-10F SERIES V

PARTS REFERENCE

93



ORBIT MOTORS

94

HD-10F SERIES V

PARTS REFERENCE




ORBIT MOTORS

ITEM PART QTY. PART DESCRIPTION

1 6200004 1 5/16” X 1-1/2" KEY

2 3900011 1 MOUNTING FLANGE

3 3900010 2 MTR\HYD\24\2000\SAE:A
4 7501005 1 SEAL KIT

ITEM PART QTY DESCRIPTION

1 6200004 1 5/16” X 1-1/2" KEY

2 3900011 1 MOUNTING FLANGE

3 3900014 1 COMPLETE M2000 ORBIT MOTOR 9.6 C.I.
4 7501005 1 SEAL KIT

ITEM PART QTY DESCRIPTION

1 6200004 1 5/16” X 1-1/2" KEY

2 3900011 1 MOUNTING FLANGE

3 3900005 1 MTR\HYD\14.9\2000\SAE:A
4 7501005 1 SEAL KIT

HD-10F SERIES V

PARTS REFERENCE

95



24V SCHEMATIC BASIC PACKAGE

TANYd ARJHNANI

)

HOSNAS TH

N S0

LG000£6 - SSINHWH HONYINOI H3TY0D

B4000LS - SSENYH HONHAOD QRVINVLS //

sag00s:
3909 TN

0/8005¢
H0L4v0Y 399107

P

RAEEEREE i
V‘Wm\ -., SNKD : 3y #i0
Iy : +\ 8
162002 95700/ § i
oW 0 1HM G20 3 — +—
bt
..... B~ o
L 0EC005 HILIWS HOLW3iaNt o
NOOTELN. LML N804
HOLAMER I L8N £E200. X301l
- ¥18 420
L 800005k ;
WA HOSNIS HOLCH aonis |0
H0LON[ ) e %0 TI 3NN o
O]} s LHMEE0, :
oSl y «SEQEEO
M N o0 ;
T
. 1 oo
P N4 190 s )
PN AL T aaum Lz
HOSNIS ccio0o AT — ]
JIONZI0S IATvA . SHOLOANNOD
Y16 —u] ¥IOTHALM AOVd ¥IHLFM Hra
- 0y T 1670045 dRYOL
1va
LT 1T, f\/&w :
0620045
¥80008K NG
TCHINGD H s
HONMEAOE +—
OINOYL33T3
950006¥ QIONIT08 O“\\ - 7B200IS
TATYAHONHINOD GAHIT ANV
03420
oy SeI00LS 1020045 1D { =
7 W } /n/
LWL 1169 Y134 TOHINGD O £0 11v6
N o 1200/
- 57T +

PARTS REFERENCE

HD-10F SERIES V

96



24V SCHEMATIC FOR REMOTE RADIO

FSO00EY DHONTT0S
WA HONYIACD WA

#0005
0840
HORSIACD
P ZINGHLOIT
500045 - S5 MONHIACE) #90VD -
BHODALS - SSINAYH HOKEZATS CRVINYLS IV T e O
T AHGHIN NI Ly
1
6200L8
BRU00EL
HOSHES 19
INGSI0 DLG00SL
N s e HOLIWIYIEAION
Sk IR
(R L1 P
WZ00LS 5 Lt
IHV 560 T
A S
0EZ00LS HOLiS HOEVHON
HO0WLN DL oAV
I L2004
o E000EF
AT ] ] YOSNS H0108
HOLOM e 118520
L OSN35 1 2 b 1K EF
L -u0SN3S o <
X 1 N gH0 0
..... o . 4
N 450 s 03570
)
(ELO00F 7 A :
QGHET0S %A — :
AN - HOLTINDD A
() H0led WMLV te4]
VEZO0L5 dHY O

BNV
AN M

9320048

L®
HILIAS 3LOW3H ) WiINYI

T0HINOD OO

1600025

SHOLIANNDD  0FM 6%

YU
N
034 9 .///

005 00,
Lt VIR TOHLHG Qv
LITTTITITITED
THA 053 _
f
QO
2L1000%
NAOQ 043400
Wd Lkl 18580
ST
NHDIIANGY)
L4450 /Eig
BABD ]
SHOLI3NNEY
WM ~ om
20005

w0 AV 10400

8.__ HOLMSAZY
\ 1} A
JH0L0 114

G9Z00LS

EEN ;
z s 4620045 -
SRS HOLMS : : :
A3 NIRRT e 1
HHE 250 : Q&m
iy
Je0i0es s
/ ¥ LEA 00 }
1HMW 550 AONTI0S QRNTI08 e B8 :
BYI 0L L 1] R/
SHOLOTNNOD ¥V UMM —— 4 _.Wﬂ&__:.
A LHw %0 N Ty U )

V20045 WD mu

034 10~

nan LT

97

PARTS REFERENCE

HD-10F SERIES V



LOADER SCHEMATIC

WILIYE 1100 2L
6120015
¥1 4
YO0 T T
5600046 JHY 05
HALIAS TOMLNGD TN 604 IR T = IV 1I00HID $£20015
Al ﬁ > & T
160005 16000£6 -\ kol v dOINEILTY,
Rakigiey e Has
: L2005
Ty 192001 %zéw
o HOLIINNDD
NOLISOd ANYINIHON EET
NS ° A2 e P
A
9 6 4 160000
fuFIRk] M
zo:m_ﬁﬁwaz ° oo . T AR | =
mu|mf_ Y] \ \_ 050000% YT
] O I 1 7 s MR
oL THS HO 1S KOS T¥1 11w E%%_%w "
NELING oIoJ i
[EIE Y LN TR T
Pl EOQ,IR__,\\-U
SNOLLISOS HOLIKS \\
T10d-7 §6000/S x| o 0400 -7 HOLMTD YN01LIONDD 34
1980051 =
BT soss /ngazaEZG:_DZSW_} ™01 v
8 L1 (89005 0400 -7 4 U —
1IN OKION3S =
YAt 1304 o
11971 K00
Wil %
600005 T
REO00CY H0SNIS VAT AV =
ATV HONYIA09 INOHLOTT ; /
1500057 |
TTRGE =) /
T o 5200018 wgg;\ 7 LA 4308
20 on gég{a ¥) 430¥07 Q00H
o o s A5 CNOOHD 0L ¥, Y8/

HILWS 1RO 0L ¥I¥ | 038

PARTS REFERENCE

HD-10F SERIES V

98



LOADER CAB SCHEMATIC

+ 12V [ -
GACAINED PENGAHOBDSCH
/%
C19RED} (20 WHITE
k] WITE K |
i 1omp 1’_2l g 3/ -
L T

WINDOW WASHER PUMR

BUE BIK
CONDENSDR COOLING FAN
INSIDF REAR UNTF BEHIND CAB

HD-10F SERIES V PARTS REFERENCE

99



MECHANICAL SWITCH GAUGE SCHEMATIC

S38NYO HIOLIMS TYDINYHIIW

LONOOHD ANIDNI, ‘Ovi *.

TION 3105 -
SIS 00CZ Y T

i Ry )
Lo T (=LA === @1 Towid
I Awnve EC E) voLvnyalty ! A
__ I b .-:.: ] ._- =
(T P “ ".. HH ! £
b ligg 1 bavieR danEa T M- - - !
¢ b0 f 00a | €~ Saowsn 4o
" pAMILLYE L : 1
b wLon | _||J"1|||.._
“ if- HAIWYLS | ! "
__ “ v o \.\ . " "
T w =
oL o4 MR
rh--—- 4 ; b
t e By m e )
' Lot 9 _
IIIIIII |+.L\|I.111Ill|}q.._ ’ !
Pt ] i
|||||| .,“1_ _a L K3 H £S200:5
] I - I o I
1 [ S HIONIS
I D WA 1204 U YEIANIL
I
e ot
R
¢ “ Py ¥5200L5 .
e e e i T S SOV 4 BT
i ¥ION3IS

YALINNY
LBIDOLS

{ 39NSS Id
R 22069 02
BOFD0LS INIBNT No
SIDWD
T (T TwoiNvHOIW  B0F00LG
L4 — O
i, o
—
d045
ADNIADHIAWI
u
o ™
X
vin 2
FHNIYEIdNTL INNssANd
" LPE0OLS Zre00LS
ZEZONS 1ok o
T Ha¥B1S P IED3 SSINYYH FZ-2D3 SEINUVH
HOLMS 3Twl3nLlvL

PARTS REFERENCE

HD-10F SERIES V

100



24V SCHEMATIC FOR TUB COVER

1 MV Tt
ACAD\DDNENGATHROWLDR
11/2/2000
e s o
: ] DHO¥HITE
% RED
1544 VOLET 1027 RED
184 VLT - ! !
RELAY 1 LA
5351 500351
3
PR R, CONEYOR P N J— / l\ 080G HHITE f)\
: : Q460 BLIE
FROMRADID CONVEYOR DON 468 BLUE
: CONK T
CONVEYOR LIFT
5700323 4] PINK DA0K WHITE
> e R PO COMETIORS
CONVEYOR P COWEYCR 00
: A0 YT
: | O4BBLE b 0808 WHITE
REAR SHIELD——== :
: COWN 2
COMYEYOR FOLD ‘
5700323 047 GRAY 2507 WHIE
U4 VLT i VEATHER PACK CONNECTORS
S CONVEYDR UNFOLD CONVEYORFOLD
; B0
- A
i ; WEATHER PACK CONNECTORS
]
| 533%%|E<E ONLOADER SOLENOID //
| . N Ny
b INCIRCUT BREAKER A0 D84 VOLET 3 s GIID WHITE
_____ , 185 ORANEE
DORN 3
DOVER QPEN/CLOSED
5700373
DA 980 WA
e S A ; WEATHER PACK CONNECTORS
L 1R :  CONER OPEN COVER CLOSED
: ; : A0 hed
X ¥ ML 103 BROWN T 080 T
1014 RED | :
OBRED e pramee
OONN 4
COVER IN/CAT :
5100323 196 GREEN e 80K WHITE
: 5 X i WEATHER PACK CORNFCTORS
LCOER N CONER OUT
; 4000174 bt
© 105 LIGHN BLUE & CRAJHHITE
‘ LD RED e e
CONTROL PANE. ——=-
1854 DRG 101E 46D
185 DRAGE / : ><
RELAY § | ARAT 4
5700351 | 5700351
06AGREEM] 1B0AHHIE _/l\ 16C HHITE
10BALIGI BLIC
FROMRADIC, COVER i : - |DBBCRELY
- 1058 LIGHT BLUE

FROM RADIO £OVER OUF

HD-10F SERIES V

PARTS REFERENCE

101



& DURATECH'

Clearing the Way for a Better Tomorrow

102 HD-10F SERIES V PARTS REFERENCE



MURPHY PANEL

gy it ety e i g — T ——— g i o R

— BLANK

.

— 95700239

5700240 __
5700341

5700342

~5700255

|—5700319

5700368 —

_ CALL
5700309

THROTTLE
—~ CABLE
CUToOUT

5700297 -

7500668

e

7500670

HD-10F SERIES V PARTS REFERENCE 103



COMBINATION HARNESS LOADER AND RADIO

Part Number: 5700302

BRN HBH

YEL iIAIl

POWER SUPPLY HARNESS 24V

Part Number: 5700339

071 kL

CiTRED
I CRCUE SRFACER \
/ |
(fg'\; ‘ e
e ——,
Y B /
b T —

104 HD-10F SERIES V PARTS REFERENCE



RADIO HARNESS 24V

Part Number: 5700300

NOILAG 340

ALY Ol

4 4901
Mg 11aC0.

240 %0
A1 v
3119 9¥0

N4d 870

TIAEF0
TH# 050

Ml {70
M4 940
THi 50

IS

—~——

—

b A e ——_

/
¢ W
00N

00-dN HOAIANDS

TOULN0D FLOKZH, THNNYR 'HOLIMS TO4INOD 0IOWY 940 #0

HOLS IO INISNT AN32U33 378 40
Q00076 S5NVH OV

REEN %E/?

Mg [Te66 -

SN TISN 9y 4901 0N ¥CC1 SIedt - 310N

AIN0L TV d/ M 3104~

HALIMS AZ4/amd anl

HOINS ATY/ 003 901 NG 80

T30 ~——

o=— 4, N9 Y2 ) ON 9§ 750
TR P ONY 97 150

0L TWAT: /M TN0d -~ 03 ¥ vl ONIE 9% 690

\\‘Lﬂ.lll.l!]ll@‘

NOUHS T ¢/ 3 T0d-

G2 Y91 ONI 9 230

0L TVNES 4/ T 08 - oy 80 YO 71 DA 7 650

TOYINGD A10A Jel/ IVINYA 018

XO E3A49 39 [N24IC

5 1CHINDD Q1d¥d

105

PARTS REFERENCE

HD-10F SERIES V



LOADER HARNESS

A0LMS AT/ 0N ANl

SUAVITAS

J3d v 7l m-._ﬂ_f..E ..,mém /10

/7
U

OH SS=NPH 30v5

IERIEE 42

}_ m_\__

280

SSINEH NN IS0 ,m

-Qz 108 530 44050 TH

N U350

EOSNIONDD O/

S0 850

N,

WL A/ CI BN - NME 190 00 050 074 86
399 POLFAdKE] - M 54
2009 TS5 38d - T 258
A 190
/ Thw
/ 171817820
o> 4 D

™~ (3445
(VFT 35199 8¥2

[Hih 220

1

#1820

WIN 0151

A
S
e)
S
S
oy
w
.. Lt
.w J:4650 . q\gy — 1ADSC
=
S W 2
Z gen”
~Na
= s
A Livd dINGI

,,.,_1_, J g

05 I3 L) e
NI = LIND N3G 347540 0
Hi 620

31181650
LINY BIGN=S 340 Ve AL MG

N e G50

HOSS=H AR T 0y

PARTS REFERENCE

HD-10F SERIES V

106



MAIN HARNESS - MECHANICAL ENGINES

148541
R 500
W s _ém ,m:z
o : ..///
MEYIHL SCH 168 54010 4000 SMEII . I )
L b HHLD B0 LTI SN 0. 'GHE 3RO NG a0 BF 81 (50 T34 T0H:H0D N33
LM BE NI 0.8 9N DLF L €1 ;_n,g
LM FL SN 0.8 O OLE LE Dig weo L0 ED
F3v9 0 ONIE 91/5 o a4 21 2o
ERAL
SUSOLE L RO~
o vasl
Ezm b1 BIE
RO
L AIG) T o/ TI0e=T W6 050
G [ARSE
R L0 AT AN 104 €
o
e : HOLBHAS M 01 £ 60
o mw wu: e AN

Part Number: 5700318

SIHATHISNS

g-—

T

“
sﬂ Lo
TR :._m A okk QY 4L OINLNIT05 BF -7 450 —

af g 920

o

kpk [Hw 070 DML YZTINS WF G2 -

$kx TLovde) (K E005.5 540

Fhk Q309 F EINNL 830105 8/ - b2
HALMS NE150d BADAIY 14

s

QU0W P IO L T

THVI SRR .. 800 \\
T 0L A
RGO I TRt

GRS B SR OLE b

!
4

/

| ¢

]

i

ECH A0 AN A0 W3

R 50 b
H0d 68 5 6I0 M4 8E C 470
) ! Ny
o Hw_y N 23,3
G- 88 5 20 . :m:
13 ¥ PR
W01 E e 1S ¥ ¢
L - 0l g

107

PARTS REFERENCE

HD-10F SERIES V



TUB COVER WIRING HARNESS

Ky w00 | | [
HHO HAC0 s DRG] [t o
o A0 G 10T N 901 Eomﬂ%uusu
S HIMOL M TT0AE JHA Y 050 VU e _nm.rm%uh% 18 11w ]
¥AYIH Y ey
N BOL A 3T TS 1150k ] £ —
W0 Y3301 o H—— o 2580
£, U3NOL A 106 LHM T 081 o 9 904
fogn 0 e 1178 L1504 =11 suowL
N, HIMOL i 3002 NYL L
- - HAVOL o T2 D 956k
. WML i 1002 LW H 940 oL O AT LD om0
100403 T TTRITET I P
HOILW3e 10 X3HID SHL H0Z AMVESITAN LON 34w 0134 [~ Wel¥l I
IO i K0S T 801 LS L1 DIV ¥3HA0 3HL NG 0L LNLNO 0L L3NNGS 363H 30ived s o1 3anes SOIOYY XININO MO (i o0 -
A UL AN TV LKL 0B - AHOLN TS N80 ——— LN H300
N - 8. 4OL A 304T g B0 o = TR0
Y. $IMOL A 31047 ¥4 480 HOLSO AT s .
. HINOL A TN04T LHW A 6T ™1 S0 50
AT BN . H0vG
owsn 034 10 7
1. AL A TIONE 118 990 Vi3
L HIHOL M TIOST L3 4D TINY4 T1CHINOS NCILYY3d0
Y04 0RO (T80
el
A HIMOL 6 104 2550 567] gE0ss
. HEOL A THOHE OV 190 oo | g
. HIDL M 20T 1V 0190 ZHNGD ——
PV RN o
G TYHINHL T S3UAN TLIHPA TTY STURN LA HEM SURANIL ot - 10N oo | -
- f 3y 20
a5
o HNSCTONT HINYIHE LINOHID
e
AAOG HOIANOD A fH WD ELHA0R
Fo HINOL UM TI0HE MBOSO SSNE ANNOYS
8 HIN0L AW TT04T LHAM B 0R RGN v A —
IS LA D60
LWL AW TI0HE W 0290 B —e{
- N ' G = TRrein
5. HIOL A 3T I ¥ 080 {NNO
ol B2 0
|\'
N ] Qa0
034 301 4]
G 4B

4. ONOEHE g 37043 N8 ¥ivd

B, ONOUHS dih 310d2 ld v2b0
NOALAG DT 604

PARTS REFERENCE

HD-10F SERIES V

108



& DURATECH'

Clearing the Way for a Better Tomorrow

HD-10F SERIES V PARTS REFERENCE 109



RADIO REMOTE CONTROL

5700387

T[ f !ILE g
‘ 9] @)

\ o 0 TV |

| | 8%

| T ODRE 2
r DURATECH

\ = o T -257-4601

=

s 5700257

\
\ \ 5760308

270022/

HICROTRINIC'S IHC. ;
ABDRLSS CODL
123456788510

71 HEINET7 131970
ABCDEF

5\

BE SURE 0 SPECIFY TRANSH.TTER CODE LETTER WHEN ORJCRING IRANSMITTIR

110

HD-10F SERIES V PARTS REFERENCE




RADIO REMOTE CONTROL

PART QTY.

PART DESCRIPTION

5700224
5700257
5700280
5700308
5700387

[ WL U U

HD-10F SERIES V

RADIO\REMOTE\CONTROL\7B\COMP\24V
RADIO\REMOTE\SENDER\7BUTTON\D BAND
RADIO\REMOTE\CONTROL\7B\COMP\12V
RADIO\REMOTE\SENDER\7BUTTON\C BAND
RADIO\REMOTE\ANTENNA & CABLE

PARTS REFERENCE

111



ROAD LIGHTS

(£0G0E0 S1_HRONDIN0ZI05 . (020025 51 LTHROSIEEZI0NG ~
Iy e

/!\J/ x.r\.j

1620045, r\ » _ i /\ )
Y = H m
}\I\I\D ,__.____,.v .
%f\ﬁk r PR
% = 3 *
. a
_.\,_\\lu.\/, _ K L~ .
,,/f, N AN [ i O |
H™
s A |
T, v S
A s ) u
P o HWOTTZ, J 5
3 s
e ) - B w_
_ R w_
s woar
: / O
/// BRIy
_ {Zle00eis e
f/ rf —9
/ s 7
E

T (ZORUDLS S INROYTLEI70045

Ko
\ —
— @ THA
f
i

(2046026 51 LINORS J2e005 oo 407 ’ o W7

PARTS REFERENCE

HD-10F SERIES V

112



ROAD LIGHTS

PART QTY. PART DESCRIPTION
4701783 ELEC\ASSY\SUB\HD10F96
4701688 1 CBL\BATT\2/0X22"\BLK\.
4701781 1 CBL\BATT\2/0X126"BLK
4701782 1 CBL\BATT\2/0X101"\RED
5700002 2 BATT\12VDC\8D1150
5700011 1 TERM\FEMALE\7POLE\TRLR
5700017 39.17FT  CBL\CORD\12GA\7COND\FT
5700034 1 ENCL\JCT\7POLE\TRLR\HARN
5700048 24FT 2X 14 GA CABLE (PERFT)
5700200 2 LAMP\CL\12VDC\2-1/2RD
5700201 4 LAMP\TAIL\4-1/2\COMP\RED
5700202 4 LAMP\GRMMT\2-1/2\KIT
5700203 2 LAMP\CL\12VDC\2-1/2RD

HD-10F SERIES V

PARTS REFERENCE

113



CLUTCH LINKAGE

e i

— — ——

s

S:é,;;;:..;ﬁ@“‘@

7

114

HD-10F SERIES V

PARTS

REFERENCE




CLUTCH LINKAGE

ITEM PART QTY. PART DESCRIPTION

1 2000310 2 BRG\FLG\CAST\1-1/4\2BOLT
2 4702405 1 FRM\MAIN\WLDMNT\10F98
3 4702176 1 ARM\CLUTCH\UPPER

4 4702177 1 SHFMARM\LEVER\CLUTCH
5 4702179 1 ROD\ADJ\PUSH\LEVER\CLUTCH
6 4800098 2 BOLT\HEX\3/8X1-1/4\NC

7 4800114 1 BOLT\HEX\1/2X2

8 4800115 2 BOLT\HEX\3/4

9 4900002 2 NUT\HEX\3/8\NC

10 4900106 2 NUT\NYLCK\3/4\NC

11 5000019 2 WASH\LOCK\3/8

12 7500691 1 LVR\CLUTCH\314\TD

13 7500710 2 ROD\END

HD-10F SERIES V

PARTS REFERENCE

115



STANDARD AIR BRAKE ASSEMBLY

2220097

%

R0 e/

vt
.
v BLERST /
74 VW 00 N\

| <N & i
i /Mfa‘ \\ o
o 0% . e
: AT o Bt $17008¢ o
T, Jf.+ﬁw\ SB10286, \ T e 2

L g m |
& .

PLI005E —— s . - TBHI0E e, 740!
TN - o e.ﬁm,r JTF005E |
UGLL — ’ ) “ P BLR00G/

i ‘s R

G e —
b Layfoss !

Jf/_wm _/c

p!

o B3

- - B B .
id _\Ww\ e .‘@% Ih..@.@@

d PELOOBE """ FhiuIel—

. &

HD-10F SERIES V PARTS REFERENCE

116



STANDARD AIR BRAKE ASSEMBLY

PART QTY. PART DESCRIPTION

2500632 4 30\30 AIR CHAMBER W/HARD
2500919 1 AIR TANK HD10 8202

3800173 1 FTG\3/8MP\PLUG\HEX

3800190 1 FTG\3/8FPX3/8FPX3/8MP\BR; TEE
3800192 1 FTG\TANK:DRAIN\6204-4

3800193 2 FTG\3/4AMPX1/2NPL

3800194 15 FTG\3/8MP\M;ELL

3800195 3 FTG\3/8” MALE CONNECTOR
3800420 2 FTG\1/4MX3/8FERREL\90DEG
7500459 1 SPRING BRAKE VALVE (6100)
7500460 1 SERVICE RELAY VALVE

7500461 1 GLAD HAND (SERVICE 6202)
7500462 1 GLAD HAND (EMERGENCY 6201)
7500463 2 TERMINAL BOLT GLAD HAND

HD-10F SERIES V

PARTS REFERENCE

117



ABS AIR BRAKE ASSEMBLY NO. 1

118 HD-10F SERIES V PARTS REFERENCE



ABS AIR BRAKE ASSEMBLY NO. 1

ITEM PART QTY. PART DESCRIPTION

1 3800010 2 FTG\3/4AMPX1/2FP\ABUSH

2 3800086 1 FTG\1/2MPX1-1/2\NPL

3 3800430 1 FTG\1/2MPX3\NPL\HP

4 3800433 2 FTG\AIR\3/8COMPX3/8COMPX1/2MP\TEE
5 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS

6 3800523 2 FTG\AIR\1/2COMPX1/2MP\90
7 3800524 1 FTG\AIR\1/2FP/BLKHD\BUSH
8 3800554 10 FTG\AIR\1/2COMPX3/8MP\90
9 7500462 1 GLAD HAND EMERGENCY
10 ABSBRKS 1

11 ABSTANK 2

12 2500932 1 RT4_VALVE

HD-10F SERIES V PARTS REFERENCE 119



ABS AIR BRAKE ASSEMBLY NO. 2

HD-10F SERIES V PARTS REFERENCE

120



ABS AIR BRAKE ASSEMBLY NO. 2

ITEM PART QTY. PART DESCRIPTION

1 3800010 1 FTG\3/4AMPX1/2FP\ABUSH

2 3800420 1 FTG\AIR\3/8COMPX1/4MP\90

3 3800430 1 FTG\1/2MPX3\NPL\HP

4 3800433 2 FTG\AIR\3/8COMPX3/8COMPX1/2MP\TEE
5 3800519 1 FTG\1/2MPX1/2MPX1/4FPX1-1/2\NPL

6 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
7 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

8 7500461 1 GLAD HAND SERVICE

9 ABSCNTRLBX 1

10 ABSTANK 2

11 2500939 2 ABSVALVE

HD-10F SERIES V

PARTS REFERENCE

121



AXLE ASSEMBLY

190097 fﬁ

FE9009¢
6000090 ———

HD-10F SERIES V PARTS REFERENCE

122



AXLE ASSEMBLY

PART QTY. PART DESCRIPTION
2500638 2 AXLE\22.5K\79-1/2HUBFACE
2600029 8 TIRE\255.70R22.5

2600634 8 WHL\RIM\10-BOLT\22.5X8.25
2600815 8 WHL\ASSY\255X70RX22.5\

HD-10F SERIES V PARTS REFERENCE 123



POWER SHAFT ASSEMBLY

b o= e - =

124 HD-10F SERIES V PARTS REFERENCE



POWER SHAFT ASSEMBLY

ITEM

PART

QTy.

PART DESCRIPTION

For 300 HP Cat Engine, Options 470128 and 4701748

3600152
3600153
3600154
3600155
3600172
3600183
4800627
5000015
4900059
3600158
4800487
5000019
3600181
6200024
6200025

[ N U S U (N G 0 o I © « T © o IS G W |\, NN U O (b ]
(23>}

Flange Yoke\1710

Slip Yoke\1710

Yoke Shaft\1710

Journal and Bearing Kit\1710
Flange 3-1/2” ID 1710

Flange 3-1/2” ID 7/8” Keyway
7/16” x 1-1/4” NF Bolt - Grade 8
7/16” Lock Washer

7/16” NF Nut

Power Shaft (Complete) 18”
3/8” x 1-1/4” NF Bolt - Grade 8
3/8” Lock Washer

Torque Limiter UJT 28-10
Key\Sq\3/4x4

Key\Sq\7/8x6

For 400 HP Cat Engine Option 4701734

5A

10
11
12

For 460 HP Cat Engine

5A

10
11
12

HD-10F SERIES V

3600172
3600183
3600158
4800487
5000019
7500573
6200024
6200025

3600172
3600183
3600158
4800621
5000015
3600179
6200024
6200025

Flange 3-1/2” ID 1710

Flange 3-1/2” ID 7/8” Keyway
Power Shaft (Complete) 18”
3/8” x 1-1/4” NF Bolt - Grade 8
3/8” Lock Washer

Torque Limiter 400HP
Key\Sq\3/4x4

Key\Sq\7/8x6

Flange 3-1/2” ID 1710
Flange 3-1/2” ID 7/8” Keyway
Power Shaft (Complete) 18”
Bolt\Hex\7/16x1-1/4\NF\GR8
Washen\lock\7/16

Torque Limiter UJT36
Key\Sq\3/4x4

Key\Sq\7/8x6

PARTS REFERENCE

125



ENGINE SHROUD 3306 ASSEMBLY

126 HD-10F SERIES V PARTS REFERENCE



ENGINE SHROUD 3306 ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701730 1 MNT\ENG\FR\3306CAT

2 4701731 1 MNT\ENG\REAR\3306CAT

3 4702166 2 CHNNL\FRM\DOOR\CENTER

4 4702167 4 DOOR\ACCESS\ENGINE

5 4702172 1 SCRN\RAD\ENG\LH\HINGED

6 4702173 1 SHRD\ENG\REAR

7 4702174 1 SHRD\ENG\FR

8 4702175 1 DOOR\CAP\RAD

9 4702181 1 BRKT\SPPRT\HSG\CLUTCH\3406
10 4702237 1 BRKT\PIVOT\LOWER\COOLER\OIL
11 4702238 1 BRKT\UPPER\PIVOT\COOLER\OIL
12 4702239 1 BRKT\PIVOT\SHORT\LOWER\COOLER\OIL
13 4702247 2 BRKT\FOPS

14 4702248 1 FRM\FOPS

15 4702249 1 BAR\SAFETY\LOCK-UP\FOPS\RH
16 4702250 1 BAR\SAFETY\LOCK-UP\FOPS\LH
18 4702317 1 SCRN\RAD\ENG\RH\HINGED

19 4702322 1 DOOR\ACCESS\CLUTCH

20 4702371 1 TUBE\INTAKE\3306CAT

21 4702459 1 CVR\ENG\LH\3306

22 4702465 1 CVR\ENG\RH\3306

23 4702471 1 BRKT\PRECLEANER\TURBOII

24 4800144 2 BOLT\HEX\5/8X2-1/2

25 4800365 2 PIN\LYNCH\3/8X1-1/2\W/U WIRE;KEEPER
26 4900012 2 NUT\TPLCK\5/8\NC

27 7500345 2 BALL STUD

28 7500346 2 SAFETY CLIP

29 7500514 2 FTG\RBBR\7\O0DEG\ELL

30 7500583 2 END FITTING\GAS SPRING

31 7500644 4 CLMP\HOSE\7

32 7500667 6 LATCH\COMP\DOOR\ACCESS\W/KEYS
33 7500717 1 CLNR\AIR\SY-CLONE\7

34 7500705 1 SPRNG\GAS\250LB\9416K224

HD-10F SERIES V

PARTS REFERENCE

127



ENGINE SHROUD 3406 ASSEMBLY

128 HD-10F SERIES V PARTS REFERENCE



ENGINE SHROUD 3406 ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4701738 1 BRKT\MNT\ENG\FR\3406CAT

2 4701739 1 BRKT\MNT\ENG\REAR\3406CAT

3 4702166 2 CHNNL\FRM\DOOR\CENTER

4 4702167 4 DOOR\ACCESS\ENGINE

5 4702168 1 CVR\ENG\LH\3406

6 4702172 1 SCRN\RAD\ENG\LH\HINGED

7 4702173 1 SHRD\ENG\REAR

8 4702174 1 SHRD\ENG\FR

9 4702175 1 DOOR\CAP\RAD

10 4702181 1 BRKT\SPPRT\HSG\CLUTCH\3406
11 4702237 1 BRKT\PIVOT\LOWER\COOLER\OIL
12 4702238 1 BRKT\UPPER\PIVOT\COOLER\OIL
13 4702239 1 BRKT\PIVOT\SHORT\LOWER\COOLER\OIL
14 4702247 2 BRKT\FOPS

15 4702248 1 FRM\FOPS

16 4702249 1 BAR\SAFETY\LOCK-UP\FOPS\RH
17 4702250 1 BAR\SAFETY\LOCK-UP\FOPS\LH
19 4702299 1 TUBE\INTAKE\16X7\ENG\CAT3406
20 4702300 1 TUBE\INTAKE\36X7\ENG\CAT3406
21 4702317 1 SCRN\RAD\ENG\RH\HINGED

22 4702322 1 DOOR\ACCESS\CLUTCH

23 4702457 1 CVR\ENG\RH\3406

24 4702469 2 BRKT\TUBE\AIR\CAT3406

25 4702470 2 CLMP\TUBE\AIR\3406CAT

26 4702471 1 BRKT\PRECLEANER\TURBOII

27 4800144 2 BOLT\HEX\5/8X2-1/2

28 4800365 2 PIN\LYNCH\3/8X1-1/2\W/U WIRE;KEEPER
29 4900012 2 NUT\TPLCK\5/8\NC

30 7500345 2 BALL STUD

31 7500346 2 SAFETY CLIP

32 7500514 3 FTG\RBBR\7\O0DEG\ELL

33 7500583 2 END FITTING\GAS SPRING

34 7500644 6 CLMP\HOSE\7

35 7500667 6 LATCH\COMP\DOOR\ACCESS\W/KEYS
36 7500717 1 CLNR\AIR\SY-CLONE\7

37 7500705 1 SPRNG\GAS\250LB\9416K224

HD-10F SERIES V

PARTS REFERENCE

129



DECALS

KEEP WHEEL
BOLTS TIGHT

MANTENER AJUSTADOS

LOS PERNOS DE LA RUE&{\ 6500245
5500042 ' 6500159
A WARMNIP
?.:1::- TUB DRIVE
SEsl PRESSURE
mEmiu,am ':5 La TﬁWIHl 6 5 O 02 74
! 6500118 6500208
IE!“\nmIhlli'l:lR'l.m'll' ‘ Caoess
g 6500253
it r___‘__.‘;-_;'-3:'
= ;ﬁﬂr}f
6500121 4
L ]
DIESEL e
FUEL 6500255
6500123 {ﬁ;f‘f’“’
HYDRAULIC

.
i

OIL

6500124

= = v
ENGINE SERVICE REPORT = V4
— Check engine oil level. 6500209 g r__ﬁg;_’.’f
—  Check engine coolant. K’-?"‘ipd#

———  Check air cleaner lor obstructions.

———  Check batterles. - ROTATION ’ ‘?
NOILYLOH "r

—  Check exhaust for obstructions,

ROTACION
BS00132 M
6500132 NOIDViOY 6500258

HD-10 6500056 CONVEYOR DRIVE
6500161 PRESSURE
A WARNING :

ﬂ \ a 6500275
6500156 :

MIGGH-PRESSURE FLUID HAZARD REMOTE TUB

SO0LTS

To pravend sersoas Injury of dezath

* Aelave pricsun on spalam beforn GUHTHUL FURwﬁRD

@ mpaiing ar adjusting or disconmesting,
= Wear proper hand and ye prolection
Wit Searching for laaks. Use wood or

cardbcard rmbead of hpnle,

_ s Keap all componenis in good regair. L HAN UAL TuB
RECYCLE

6500220 CONTROL REVERSE
6500157 6500155

@ DURATECH 6500206

6500224, 6500244

130 HD-10F SERIES V PARTS REFERENCE



DECALS

PART QTY. PART DESCRIPTION

5700029 1 DECAL\LEGEND\E-STOP\
6500056 1 DECALAINFO\ROTATION\STR
6500118 1 DECAL\DNGR\OBJCTS; THROWN
6500121 1 DECAL\WWARN\AIMPORTNT\DO;
6500123 2 DECAL\INFO\DIESEL;FUEL
6500124 2 DECAL\INFO\HYD;OIL

6500132 1 DECAL\INFO\ENG;SERV

6500161 2 DECAL\LOGO\HD-10\SILVER
6500155 28 DECAL\LOGO\STRIPS\\SLVR
6500156 20 DECAL\LOGO\2\STRIPE\SLV
6500157 2 DECAL\LOGO\RECYCLE\SLV
6500159 2 DECAL\LOGO\BIG;BITE;SLVR
6500206 option DECAL\INFO\RADIO;CTRLR\TOGGLE
6500208 1 DECAL\WARN\GENERAL
6500212 1 DECAL\WWARN\ROTATING;PRT
6500214 2 DECAL\WARN\OVRHED;CNVYR
6500216 1 DECAL\WARN\ELEC;HAZARD
6500220 1 DECAL\WARN\HI;PRESS;FLUID
6500224 2 DECAL\LOGO\DURATECHM-3/4\SILVER
6500244 2 DECAL\LOGO\DURATECH\9\SILVER
6500245 9 DECALWMISC\TAPE\RED\WHT\
6500250 1 DECAL\INFO\LATCH\PLATFORM
6500251 1 DECAL\INFO\CNVYR\DISCHARG
6500252 1 DECAL\INFO\CNVYR\PLTFRM
6500253 2 DECAL\INFO\FUILD;LEVEL
6500255 1 DECAL\INFO\CNVYR;LIFT
6500256 1 DECAL\INFO\CNVYR;RUN&TILT
6500257 1 DECAL\INFO\TUB;ROTATION
6500258 1 DECAL\INFO\CNVYR\LFT&FLD
6500274 DECAL\INFO\TUB;PRESSURE
6500275 DECALAINFO\CNVYR;PRESSURE
6500316 DECAL\KIT\HD10"V”

7500403 PAINT\MAROON\QUART

7500404 PAINT\MAROON\GALLON
7500405 PAINT\MAROON\SPRAY\120Z

HD-10F SERIES V

PARTS REFERENCE

131



& DURATECH'

Clearing the Way for a Better Tomorrow

132 HD-10F SERIES V PARTS REFERENCE



HD-10F Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality and
usefulness of this manual. Your comments help us improve the documentation to better
meet your needs.

Did you find any errors?
Is the information clearly presented?

Does the manual give you all the information you need to operate the equipment safely
and effectively?

Are the diagrams and illustrations correct?
Do you need more illustrations?

What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net

HD-10F SERIES V PARTS REFERENCE

133





